
Uncorrected Proof

Downloaded from http
by guest
on 30 November 2022
Wastewater reclamation trends in Thailand

Premrudee Kanchanapiyaa and Thanapol Tantisattayakulb,*
a National Metal and Materials Technology Center, National Science and Technology Development Agency, Pathumthani 12120, Thailand
b Department of Sustainable Development Technology, Faculty of Science and Technology, Thammasat University, Thailand
*Corresponding author. E-mail: thanapolosk@hotmail.com

© 2022 The Authors Water Science & Technology Vol 00 No 0, 1 doi: 10.2166/wst.2022.375
ABSTRACT

Thailand constantly faces the problem of water scarcity, resulting from an imbalance between available water supply and increasing water

demand for economic and community expansion, as well as climate change. To address this shortage, wastewater reclamation is being

planned and implemented throughout the country, along with a 20-year, long-term integrated water resource management plan. Significant

opportunities from municipal wastewater treatment plants (WWTPs) are dependent on the following factors: the establishment of a reuse

water framework and a tangible target for treated wastewater set by local government authorities; widespread recognition and adaptation

of wastewater reuse measures in the agriculture, industry, tourism and service sectors regarding climate change and water stress; and the

implementation of joint investment water reuse projects between private and government agencies. However, wastewater reclamation faces

some significant challenges, specifically: the limitations of regulation and monitoring for specific reuse purposes; a lack of public confidence

in the water quality; the limited commercial development of reclaimed wastewater research; and difficulties in self-sustaining business

models through adapting circular economy principles. This study aims to provide an overview of the wastewater reclamation, present

research trends, currently operating WWTPs as well as opportunities and challenges to speed up water reuse activities in Thailand.

Key words: implementation plans, influential factors, Thailand, wastewater reclamation, wastewater treatment

HIGHLIGHTS

• Thailand’s long-term integrated water resource management plan is presented and analyzed.

• There are the significant opportunities for wastewater reuse and application.

• Challenges to success of the plan are detailed.
This isanOpenAccess articledistributedunder the termsof theCreativeCommonsAttributionLicence (CCBY-NC-ND4.0),whichpermitscopyingandredistribution

for non-commercial purposes with no derivatives, provided the original work is properly cited (http://creativecommons.org/licenses/by-nc-nd/4.0/).

://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf

mailto:thanapolosk@hotmail.com
http://creativecommons.org/licenses/by-nc-nd/4.0/
https://crossmark.crossref.org/dialog/?doi=10.2166/wst.2022.375&domain=pdf&date_stamp=2022-11-15


Water Science & Technology Vol 00 No 0, 2

Uncorrected Proof

Downloaded fr
by guest
on 30 Novemb
GRAPHICAL ABSTRACT
1. INTRODUCTION

Water is an important resource for and component of all living things. However, a growing human population is posing major
challenges to various water sources by contributing significant pollution through the release of wastewater from households
and industrial plants. The determination of wastewater management and reuse policies, including integrated water resource

management (IWRM) by scientists and different stakeholders in both the public and private sectors, is therefore extremely
important, in order to mitigate the pollution of various water resources, and at the same time alleviate water shortage pro-
blems in both the agricultural and industrial sectors (Rodriguez et al. 2020). In 1973, the World Health Organization
(WHO) was issued for the first time a guideline on how to treat wastewater for reuse with health safeguards. Subsequently,

other guidelines followed (WHO 1973), such as for water reuse by the United States Environmental Protection Agency (US
EPA) in 1992 (US EPA/USAID 1992), and for treated wastewater for irrigation projects by the International Organization for
Standardization (ISO) in 2015 (ISO 2015). Over the past three decades, there has been a shift in the concept of wastewater

reclamation and reuse; in particular, it has been included in IWRM plans to supply reliable water resources and alleviate
water scarcity in diverse environments (Angelakis et al. 2018). Indeed, in 2017 the United Nations World Water Develop-
ment Report recommended that the vast quantities of wastewater released into the environment could be considered a

valuable resource rather than a costly problem (UNESCO 2017). Moreover, the Sustainable Development Goals (SDGs) out-
lined by the United Nations (UN) provided a new dimension to challenges and opportunities in the water supply and
sanitation sector (SDG 6), shifting the paradigm toward a circular economy in which clean water, energy, nutrients and bio-

solids can be recovered from wastewater (UN 2015). At present, successful initiatives regarding wastewater reuse for
agricultural and landscape irrigation and indirect and direct potable uses have expanded in many countries, such as the
United States, Japan, Australia, Israel, Cyprus, Spain, Singapore, India, and South Africa (Australian Water Recycling
Centre of Excellence; Kellis et al. 2013; Khan 2013; Wood et al. 2014; World Bank 2018, 2020).

Global domestic and industrial wastewater production for the year 2015 was approximately 359.4� 109 m3 yr�1, and about
80% of the world’s wastewater was released to the environment without treatment. In this reference year, wastewater collec-
tion and treatment rates were highest in Western Europe (86–88%) and lowest in South Asia (16–31%) and sub-Saharan

Africa (16–23%) (UNESCO 2017; Jones et al. 2021). The percentages of water that was treated, divided by economic classi-
fication (high-, upper-middle-, lower-middle- and low-income countries), were 70, 38, 28 and 8%, respectively (Sato et al.
2013). More than 80% of treated wastewater in the Middle East and North Africa (the United Arab Emirates, Kuwait and
om http://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf

er 2022



Water Science & Technology Vol 00 No 0, 3

Uncorrected Proof

Downloaded from http
by guest
on 30 November 2022
Qatar) was utilized; other high figures were seen in small, developed island countries such as the Cayman Islands (78%), the

U.S. Virgin Islands (75%) and Malta (67%) (Jones et al. 2021). By contrast, considerable untreated wastewater was released to
the environment in South and Southeast Asia (wastewater production here was about 25.6� 109 m3 yr�1); furthermore, trea-
ted wastewater reuse was the lowest here globally, representing just 2% of the wastewater produced (Jones et al. 2021).

One country in Southeast Asia, Thailand, generated about 3.5 � 109 m3 yr�1 of municipal wastewater in 2017. It has a total
wastewater treatment capacity of about 1.2 � 109 m3 yr�1, accounting for 34% of the wastewater generated in the country (Pol-
lution Control Department 2017b). Since 2018, Thailand has been planning for wastewater resource management in parallel
with the country’s 20-year water resource management master plan (2018–2037; 20 yrs-WRM), which conforms to the six strat-

egies launched by the Office of the National Water Resources (Office of the National Water Resources 2019). Strategy 4 of this
master plan aims to develop and increase the efficiency of municipal wastewater collection and treatment systems, along with
wastewater reclamation. However, the volume of reclaimed water to be achieved by 2037 has been set at 0.132 � 109 m3 yr�1,

accounting for just 3.4% of the wastewater generated in the country (Office of the National Water Resources 2019). Over a
recent 30-year period (1989–2017), Thailand experienced drought conditions due to less than average rainfall, which affected
people and agricultural areas in many provinces of the country, as shown in Figure 1. In addition, Thailand is presently unable

to allocate enough water resources to meet demand in the agricultural and some consumption sectors (Office of the National
Water Resources 2019). Such water shortages also affect the economic growth of the community, tourism and industrial sec-
tors, which expect to see greater water demand in the future. To address these shortages, reclaimed water resources are

increasingly being used to satisfy water demand. Thus, there is an urgent need for strong plans through the collaboration of
the governmental, private and research sectors to promote wastewater reclamation. As a result, reclaimed water can serve
as a raw water resource through nationwide water resource management projects. Wastewater reclamation’s success also
depends on the additional technology used in wastewater treatment facilities to handle emerging pollutants, as necessary to

improve the public’s perceptions of the quality of reclaimed water (Maryam & Büyükgüngör 2019; Akpan et al. 2020).
Although water shortage problems occur in more than 50% of the country’s provinces, the high investment costs necessary

for advanced wastewater treatment technology that would improve the effluents, along with the significant costs of monitor-

ing the quality and distribution systems of reused water and gaining public acceptance, pose major challenges to the
implementation of water reuse projects (Department of Environment Quality Promotion 2013). In 2017, Thailand had 97
active central municipal wastewater treatment plants (WWTPs), covering 55 of the country’s 77 provinces (Pollution Control

Department 2017b). However, only a small number of treatment systems have installed chlorine disinfection systems beyond
secondary treatment, which are suitable for reuse purposes. The additional installation of advanced treatment and pipelines
for water reuse is required in most of the provinces.

Future approaches regarding urban development tend to focus on water resource recovery under circular economy prin-

ciples coupled with economic opportunities to turn wastewater into valuable resources, which may provide financial
returns that cover the operation and maintenance costs involved (Rodriguez et al. 2020). The current level of wastewater
resource recovery in Thailand is not high, despite its potential being considerable.
Figure 1 | Proportion of the population and areas affected by drought in Thailand from 1989 to 2017 (Disaster Mitigation Center 2021).

://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf



Water Science & Technology Vol 00 No 0, 4

Uncorrected Proof

Downloaded fr
by guest
on 30 Novemb
This study reviews wastewater reuse activities in Thailand, the status of available WWTPs, trend of research related with

wastewater treatment technologies, and the activities of relevant government and private institutions. It also discusses the
opportunities and challenges involved in shifting the paradigm toward smarter wastewater reclamation.

2. NEEDS OF WASTEWATER RECLAMATION AND REUSE

The Policy and Water Resources Management Committee found that in 2015, Thailand’s total water demand was about 152
billion m3, concentrated in agriculture (75%), industry (3%), consumption and tourism (4%), and ecological conservation

(18%) (Water Resources Policy and Management Committee 2015). As shown in Table 1, the amount of annual surface
runoff calculated from rainfall, evaporation and infiltration was about 285 billion m3, while the available surface water
that could be retained to serve demand was about 60 billion m3. Another available water resource, representing about

68 billion m3, was groundwater, resulting in a total available water supply of approximately 128 billion m3 with only
103 billion m3 being achieved for allocation. Thus, it still was not enough to supply the country’s water needs in 2015, as
mentioned above, especially the allocation of water to the agricultural area outside the irrigation area and some consumer

water, about 49 billion m3. In addition, due to the expansion of the service and tourism sectors as well as local and regional
commerce over the next ten years, the expected water demand of the community, tourism and industrial sectors is likely to
increase annually by about 16 billion m3 on average (Water Resources Policy and Management Committee 2015), leading to
further water shortages in the country.

Climate change can cause drought and affect the country’s water consumption, and is expected to become more severe in
terms of its volatility, frequency and extent in the future. In 2018, according to the data of the Long-Term Climate Risk Index,
Thailand was ranked ninth among the world’s most vulnerable countries in terms of being affected by long-term climate

change, due to both a continuously rising average temperature and the increasing occurrence of disasters thanks to fluctu-
ations in average rainfall from the flood season to the dry season (GERMANWATCH 2018; Office of Natural Resources
and Environmental Policy and Planning 2018) Moreover, the Office of Natural Resources and Environmental Policy and

Planning (ONEP) has forecasted that over the next 20 years (2018–2037), annual average maximum rainfall in Thailand is
likely to increase owing to climate change, albeit distributed over a narrow area, causing 66 provinces’ vulnerability to
Table 1 | Water resource supply and demand in Thailand

Source Value Unit

Average annual rainfall 1,455 mm/year

Total land area 513,120 km2

Annual rainfall (1) 748 billion m3

Evaporation (2) 392 billion m3

Groundwater infiltration (3) 70 billion m3

Annual surface runoff¼ (1)-(2)-(3) 285 billion m3

Available surface water (4) 60 billion m3

Accumulated groundwater 1,130 billion m3

Available groundwater (5) 68 billion m3

Total available water (6)¼ (4)þ (5) 128 billion m3

Use purpose of allocated water

Irrigation (7) 65 billion m3

Drinking water/daily water (8) 6.5 billion m3

Industry (9) 4.2 billion m3

Save the ecosystem (10) 27 billion m3

Total allocated water (11)¼ (7)þ (8)þ (9)þ (10) 103 billion m3

Total water demand (12) 152 billion m3

Water shortage (3)¼ (12)-(11) 49 billion m3

Summarized from (Water Resources Policy & Management Committee 2015; Office of the National Water Resources 2019).

om http://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf

er 2022



Water Science & Technology Vol 00 No 0, 5

Uncorrected Proof

Downloaded from http
by guest
on 30 November 2022
drought to rise. The highest incidence of drought is expected to be in the north, followed by the central, western and north-

eastern regions (Office of Natural Resources and Environmental Policy and Planning 2018).
Drought has already caused significant damage to the Thai economy. In the UN Economic and Social Commission for Asia

and the Pacific (ESCAP)’s 2019 assessment of loss from disaster risk in the Southeast Asia region, Thailand ranked third, with

losses due to drought (mainly in the agricultural sector) estimated at US$ 9 billion (UN ESCAP 2020). In addition, domestic
statistical data indicate that the damage caused by drought tended to increase by about US$ 220, 530 and 850 million in 2005,
2014 and 2020, respectively, resulting in increased poverty and inequality among farmers, as a large proportion of Thailand’s
labor force works in the agricultural sector (Office of Natural Resources and Environmental Policy and Planning 2018).

Drought also affects the country’s ability to meet its income targets according to its 20-year National Strategy Plan, which
challenges the country to progress from the upper-middle-income group to the high-income group of countries by 2036
(Office of Natural Resources and Environmental Policy and Planning 2018).

Based on the effects of drought that are already being seen in diverse domains, Thailand has prepared drought management
guidelines under the National Climate Change Adaptation Plan 2018–2037. One important measure, which has already led to
various activities and research related to wastewater reclamation, is to promote the development and use of wastewater treat-

ment technology to recycle water in households and industry. The overall objective is to reduce the impact of water scarcity
conditions, especially in drought areas outside the irrigation boundary which rely on groundwater supply (UN ESCAP 2020).
3. THE STATUS OF WASTEWATER RECYCLING IN THAILAND

Thailand is a unitary state and is divided by regional administration into central, provincial and local levels. There are 76 pro-
vinces and one special administrative area, representing the capital, Bangkok (National Statistical Office of Thailand 2019).

Initially, each local government organization was responsible for managing its wastewater treatment system, creating problems
in controlling the quality of the treatment system and providing a sufficient operating and maintenance budget. However, in
2005, to achieve the effective management of wastewater treatment systems, a wastewater management organization under

the Ministry of Interior assumed responsibility for the study, design, construction, renovation, operation and maintenance of
systems throughout the country, according to a royal decree (Wastewater Management Authority 2018). In 2019, the govern-
ment and related agencies have formulated a wastewater management plan, along with the 20 yrs-WRM, to increase

treatment efficiency and control of wastewater discharge into the environment (Office of the National Water Resources
2019). This plan’s strategies regarding wastewater recycling include: 1. Prevention and reduction of wastewater at the source
for all households in urban communities, by reducing both the volume and the contamination of wastewater; and 2. Enhance
the efficiency of collection and treatment and control the effluent volume discharged to the environment by reusing treated

water in the industrial, service and housing sectors. Furthermore, the plan’s targets include a total of 842 WWTPs across the
country, with 57% of total wastewater being treated to meet the national quality standards, and 0.132 billion m3/yr of water
being reclaimed (Office of the National Water Resources 2019). In 2020, all municipalities were able to collect about 38% of

their income to solve their problems, including the cost of WWTPs, and thus relied on income from the central government
(Parliamentary Budget Office 2020). The Ministry of Natural Resources and Environment is the central government agency
responsible for overseeing and allocating environmental infrastructure budgets to regional and local authorities. The budget

for environmental management in Thailand in 2020 was approximately US$ 40 million, or 0.042% of the country’s total
budget, divided into a water quality and wastewater management budget of US$ 20 million according to the 20 yrs-WRM
plan, as mentioned above (Office of the National Water Resources 2019; Pollution Control Department 2021).

Most of Thailand’s municipal and industrial wastewater treatment systems are conventional, consisting of chemical treat-
ment (coagulation, flocculation), physical treatment (sedimentation, sand filtration), biological treatment (activated sludge
[AS], stabilization pond [SP], constructed wetland [CW]) and chlorine disinfection (Industrial Estate Authority of Thailand;
Pollution Control Department 2017b). However, conventional treatments are often ineffective in treating the wide variety

of emerging pollutants, such as persistent organic pollutants (POPs), per- and polyfluoroalkyl substances (PFAS), pharma-
ceutical residues, and antibiotics (Schultz et al. 2006; Kunacheva et al. 2011; Wang et al. 2021). Most treated wastewater
meets the national effluent quality criteria for discharge to the public as shown in Table 2, covering six parameters – pH,

BOD, SS, O&G, TN, and TP (Ministry of Natural Resources and Environment 2010). However, this wastewater is not suit-
able for reuse in human or food contact applications because new groups of emerging pollutants that may affect human health
and the environment are not included.
://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf



Table 2 | Type of wastewater treatment system and quality control standard in Thailand

Law and regulation

Domestic wastewater system Act Quality control standard

Type Scope Systems Issue Name First issue Name (No. of Parameters) Parameter list

On-site Individual
household
and buildings

O&G trap,
cesspool, septic
tank, commercial
package system
On-site WWTP

1979 Building
control
Act

1994 1. Building effluent std. (8)
(Ministry of Natural
Resources and
Environment 1994)

-pH, BOD, SS, Fat O&G
(common)
-TDS, settable solids, TKN,
sulfide (only topics 1 and 2)
-TN, TP (only topic 3)Real estate,

housing estate
1992 NEQA 1996 2. Real estate effluent std. (8)

(Ministry of Natural
Resources and
Environment 2021)

Cluster Small
community

Combined sewer,
pumping station
and small WWTP
(50–500 m3/day)

1992 NEQA 2010 3. Central WWTP effluent
std. (6) (Ministry of
Natural Resources and
Environment 2010)

Central Large
community

Combined sewer,
pumping station
and central
WWTP

Industrial wastewater system

On-site Individual
factory

On-site WWTP 1979 Industrial
Estate
Authority
Act

1987 4. Effluent control std. into
central WWTP for factory
(30) (Industrial Estate
Authority of Thailand
2017a, 2017b)

-pH, BOD, COD, SS, TDS,
TKN, O&G, temperature,
color, odor, Hg, Se, Cd, Pb,
As, Crþ3, Crþ6, Ba, Ni, Cu,
Zn, Mn, H2S, HCN,
formaldehyde, phenols, free
chlorine, pesticides
(common)
-Surfactants (only topic 4)

1992 Factory ACT 1996 5. Effluent control std. for
factory (28) (Ministry of
Industry 2017)

1992 NEQA 1996 6. Factory, industrial estate
and industrial zone
effluent control std. (28)
(Ministry of Natural
Resources and
Environment 2016)

Central Industrial estate Separated sewer,
pumping station
and WWTP

NEQA, Enhancement and Conservation of National Environmental Quality Act; SS, suspended solid; TDS, total dissolved solid; TP, total phosphorus; TN, total nitrogen; TKN, total

Kjeldahl nitrogen; HCN, hydrogen cyanide; Std., standard.

Water Science & Technology Vol 00 No 0, 6

Uncorrected Proof

Downloaded fr
by guest
on 30 Novemb
Existing regulations and standards relating to the recycling of wastewater from central municipal WWTPs in Thailand for
specific uses are obscure, and instead often refer to surface water quality standards for agricultural purposes (National

Environment Board 1994). In addition, there are voluntary water quality criteria for water recycling in agricultural areas
established by the Department of Environmental Quality Promotion (DEQP) in 2013 (Department of Environment Quality
Promotion 2013). The Pollution Control Department issued guidelines regarding community water management in 2016

along with general recommendations concerning the disinfection of treated wastewater before it is recycled in households
for non-human contact uses, such as watering plants and lawns and washing floors (Pollution Control Department 2016).
The criteria for the reuse of treated water from the WWTPs in industrial estates or individual factories are also not well regu-
lated. There is only the quality control standard for wastewater discharged from factories and industrial estates into the

environment as shown in Table 2 (Industrial estate authority of Thailand 2011; Ministry of Industry 2017). However, in
2020 the Ministry of Industry announced for the first time the temporary use of effluents from WWTPs in agricultural
areas during droughts, by requiring that the quality of treated wastewater for reuse must meet the industrial effluent standards,

and limiting the amount of reuse to 6.25 l/m2/day (Ministry of Industry 2017). Moreover, in 2021 the Department of Indus-
trial Works announced general guidelines for the efficient reuse of treated wastewater in drought situations. It is
recommended to treat the effluents from the cooling tower or final wastewater treatment pond using a UF/RO system
om http://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf

er 2022



Water Science & Technology Vol 00 No 0, 7

Uncorrected Proof

Downloaded from http
by guest
on 30 November 2022
before reuse in the cooling system or production support equipment (Department of Industrial Works 2021). However, there

is still no regulation controlling the quality of treated wastewater for specific purposes within factories.
From the above, it can be seen that Thailand does not have clear criteria regarding the quality of reclaimed water for

specific purposes. As a result, international standards are suggested as a reference instead, such as ISO 20761 (‘Guidelines

for water reuse safety evaluation,’ 2012) (ISO 2018b), US EPA (‘guidelines for water reuse,’ 2012) (U.S. EPA 2012), WHO
(‘guidelines for the safe use of wastewater (excreta and greywater),’ 2006) (WHO 2006), ‘Australian guidelines for water recy-
cling,’ 2006 (Australian guidelines for water recycling: managing health and environmental risks (Phase 1) 2006), and
technical guideline standards for treated wastewater reuse in Japan enacted in 2005 (Takeuchi & Tanaka 2020). When setting

quality criteria for the reuse of treated wastewater, it is important to be aware of health and environmental safety, to prevent
damage to the assets of the distribution, storage and end uses, and to ensure public acceptance (ISO 2018b). Table 3 compares
the quality control parameters of treated wastewater from Thai WWTPs (as shown in Table 2) with the relevant reuse water

safety parameters described in ISO 20761. Table 3 implies that when upgrading or installing WWTPs with regard to waste-
water reclamation, more quality control parameters should be analyzed to assess the risk to health, environmental and
facilities safety, especially microbial and stability parameters, which have yet to be measured by any effluent standard.

Municipal wastewater treatment systems in Thailand can be classified into three types as follows: 1. On-site wastewater
system; 2. Cluster wastewater system; and 3. Central wastewater system, as shown in Table 2. The Pollution Control Depart-
ment has issued guidelines for the management of wastewater from houses and buildings (e.g., hotels, hospitals, schools,

offices, department stores, restaurants, markets) since 2017. Individual point sources should install primary wastewater treat-
ment with grease traps and septic tanks, followed by a small wastewater treatment system (an on-site wastewater system) to
improve the quality of wastewater to meet the building effluent standard (Ministry of Natural Resources and Environment
1994), before discharging to public sewers or seepage ponds. In addition, to collect wastewater from individual point sources

for further treatment, a cluster wastewater system (a small WWTP with a wastewater volume of 50–500 m3/day) is used for
small communities. In 2017, approximate 38 of these systems existed, generally with simple biological wastewater treatment
systems such as vertical CW, septic tank, hybrid oxidation pond, anaerobic filtration, sand filter, trickling filter or contact aer-

ated filter (Pollution Control Department 2017a).
In the 1990s, most of the central WWTPs in Thailand were SP and AS, with nitrogen and phosphorus removal introduced

to the WWTPs in Bangkok from 2000 (JICA; TEC and NK company 2011). These pipe collection system is a combined sewer

pipe system. The central WWTPs usually comprise two steps: primary treatment and secondary treatment. Primary treatment
consists of coarse and fine sieves, a sand trap, a grease trap and a preliminary sedimentation tank to separate large solids,
while second treatment consists of a biological reactor to remove suspended solids and organic matter from wastewater.
Table 3 | Relevant reuse water safety parameters and their differences from the Thai effluent quality control standards

Types Reuse water quality control parameters (ISO 2018b)

Different parameters compared with effluent std.

Domestic WWTP Industrial WWTP

Routine physical
and chemical
parameters

pH, BOD5, COD, TOC, N, P, DO, TDS, TSS,
turbidity, ammonia, alkalinity, hardness,
chlorine demand, residual chlorine

COD, TOC, DO, turbidity,
ammonia, alkalinity, hardness,
chlorine demand, residual
chlorine

TOC, P, DO, turbidity,
ammonia, alkalinity,
hardness, residual
chlorine

Aesthetic
parameters

Color, odor Color, odor

Microbial
parameters

Indicator bacteria (coliforms, E.coli, etc.)
Environmental pathogens

Indicator bacteria (e.g., coliforms, E. coli)

Stability parameters -Chemical stability: specific ions (e.g., Ca2þ,
Mg2þ, Cl�, SO2

4�)
-Biological stability: heterotrophic plate counts
(HPC), algae, etc

Both chemical and biological stability

Toxic and harmful
chemicals

-Specific metal (e.g., Pb, Hg, Cd)
-Oil and grease
-Surfactants

Surfactants

://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf



Water Science & Technology Vol 00 No 0, 8

Uncorrected Proof

Downloaded fr
by guest
on 30 Novemb
In 2017, there were 101 constructed sites of central WWTPs, comprising 12% with a capacity exceeding 50,000 m3/day (large

systems), 45% with a capacity of 10,000–50,000 m3/day (medium-sized systems), and the rest with a capacity below
10,000 m3/day (small systems). Table 4 presents the details of 97 completed and operational central WWTPs (out of a
total of 101 construction projects) and 7 cluster wastewater systems spread across the country (Office of the Environment

Region 1-16 2016; Pollution Control Department 2017b; Office of Strategy and Evaluation 2020). The total treatment capacity
of WWTPs is only 2.64 mil.m3/day, accounting for 26.6% of the total wastewater volume of 9.93 mil.m3/day (Pollution
Control Department 2021). The most frequently installed type of WWTP is a stabilization pond (SP), accounting for 42%,
followed by oxidation ditch (OD) (21%), AL (18%) and AS (16%), including sequencing batch reactor (SBR) and membrane

sequencing batch reactor (MSBR). Some treatment plants use more than one type, such as CWþ SP and ASþ SP.
Bangkok is the capital city of Thailand and one of the most densely populated areas in the world. It has operated municipal

wastewater treatment projects since 1994 (JICA; TEC and NK company 2011). By 2020, Bangkok had eight large and 12

small WWTPs, with a total wastewater treatment capacity of 1,136,800 m3/day. The large treatment system is AS with phos-
phorus (P) and nitrogen (N) removal, while the smaller treatment systems distributed in community areas are aerated lagoon
(AL), AS and SP without nutrient removal. A large sewerage system covers a population of approximately 3.5 million people.

However, treated municipal wastewater accounts for 43.7% of the city’s water consumption and the service area covers
approximately 213 km2 or 13.5% of the urban area. It has been recognized that there is still a need to expand the wastewater
collection and treatment systems to cover the rest of the city (Strategic and Evaluation Office 2020). The Drainage and Sew-

erage Department of Bangkok is responsible for managing both the drainage system and the collection of wastewater from the
sources for treatment in the central WWTP, including monitoring, inspecting and controlling the quality of treated waste-
water and water sources (Drainage and Sewerage Department BMA).

Initially, not all municipal wastewater treatment systems in Thailand were designed for water reuse. At present, advanced

wastewater treatments such as membrane bioreactor (MBR) and reverse osmosis (RO) have not been widely applied to cen-
tral WWTPs. For example, in 2016 a project in Phuket municipality (a famous tourist attraction in Thailand) aimed to take
treated wastewater from conventional WWTPs back into the RO treatment system and reuse for community consumption,

instead of releasing into the sea (Office of the Environment Region 15 2021). Some RO applications have been found in
WWTPs for leachate at waste-to-energy power plants and waste transfer stations (Department of Alternative Energy
Development and Efficiency 2014). In addition, some municipal WWTP have installed sand filters and chlorine disinfection

units as final treatment units. The treated wastewater disinfected with chlorine will be recycled for many purposes, for
instance in green spaces and agricultural irrigation, livestock uses, seedling cultivation, cleaning public water pipes, cleaning
roads, and washing garbage trucks, as shown in Figure 2.

WWTPs on industrial estates are another potential source of water reuse. As of 2021, Thailand has 62 industrial estates,

spread across 18 provinces. The Industrial Estate Authority of Thailand (IEAT) is responsible for the central WWTP of
each industrial estate. The wastewater of each factory must be preliminarily treated by the owner until meeting the water qual-
ity criteria specified by the IEAT, before being collected and treated again in the central WWTP of the industrial estate

(Industrial estate authority of Thailand 2017a, 2017b). At present, there are total 60 sites of WWTP of the industrial estates
surveyed within this research, most of which (73%) are AS/SBR systems, while the rest are SP, AL and RBC, as shown in
Table 3. Recently, advanced treatments such as AC, MF, UF and RO have been used to improve effluent quality in addition

to the biological WWTPs of eight industrial estates in Chonburi, Rayong, Prachinburi, Ang Thong and Samut Sakhon pro-
vinces. This treated water is often used as raw water for industrial water production, and as cooling water for industrial
processes and electrical power plants (Office of Natural Resources & Environmental Policy and Planning 2021).

A sustainable increase in wastewater reuse is necessary to solve problems related to the operation and maintenance of
WWTPs, in order to effectively and continuously maintain effluent quality. The problems encountered in both collection
and treatment systems, summarized based on the survey and evaluation reports of municipal WWTPs at the provincial
level from 2013 to 2017 (Office of the Environment Region 1-16 2016; Pollution Control Department 2017b; Office of

Strategy and Evaluation 2020), are presented in Table 5. Common problems in wastewater treatment systems include
blockages and breakdowns of the sewage collection pipe system. As a result, the amount of wastewater entering the treatment
system may be lower than the designed value. Some WWTPs had less than 20% of the intended water intake (see Table 4),

leading to effluent quality that was not suitable for reuse.
om http://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf

er 2022



Table 4 | Number and treatment capacity of municipal and industrial estate WWTPs in Thailand, along with wastewater reuse activity

Region
Province name and
no. of municipalitiese River basin

Municipal WWTP Industrial estate WWTP

Type No.

Treatment
capacity
(m3/day)

Actual
treatment
(%)

Treated
wastewater
reuse activity Type No.

Treatment
capacity
(m3/day)

Actual
treatment
(%)

Treated wastewater
reuse activity

North Chiang Mai (5) Ping ALþ Sed.Pþ
OD

1 55,000 18 A

Chiang Rai (1) North Khong ALþ Sed.Pþ
Chlor.P

1 27,200 37

Kamphaeng
Phet (3)

Yom SPþChlor.P 2 14,000 23

Lampang (4) Yom SPþCW 1 12,300 33 A, E
Lamphun (1) Ping AS(SBR) þUV 1 10,000 100 G1 SPþAL 1 24,000 61 G1, C2, C4, CT

AS 1 2,000 106
Nakhon Sawan
(3)

Chao Phraya SP 1 1,650 51 G1
AS (MSBR)þ
Chlor.P

1 36,000 100 G1

Nan (1) Nan SPþChlor.P 1 8,259 67
Phayao (2) Yom SP 1 9,700 49 A
Phichit (3) Nan ALþMaturation

Pond
1 12,000 42 SP 1 5,100 4 G1

SP 1 7,164 14
Phitsanulok (2) Nan SP 1 25,000

Septic and
Aerationf

Filter Tank

2 320

Sukhothai (3) Yom SP 1 8,400 83 A
Tak (2) Ping, Salawin SPþChlor.P 2 16,400 37

Northeast Amnat Charoen
(1)

Mun SP 1 12,819 46 A, G2

Buriram (3) Mun ALþChlor.P 1 13,000 62 A, G2
Chaiyaphum (1) Mun AL 1 5,000
Kalasin (2) Chi ALþChlor.P 1 14,000 3 A
Khon Kaen (7) Chi ALþChlor.P 1 78,000 51 G1, S, C1, C2

CWf 1 400 63 G1
Maha Sarakham
(1)

Chi SPþChlor.P 1 4,200 81 G1

SPþCW 1 1,500 50
Mukdahan (1) Northeast

Khong
SP 1 8,500 36 A, G2

Nakhon
Ratchasima (5)

Mun SPþAS 1 70,000 71 1 4,000 56 G1, C2, C4, P1
SP 2 15,000 56 G1

Sakon Nakhon (1) Northeast
Khong

SPþwetland 2 18,054 72

(Continued.)

W
ater

Scien
ce

&
Tech

n
ology

V
ol00

N
o
0,

9

U
n
co

rrected
Proof

Downloaded from http://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf
by guest
on 30 November 2022



Table 4 | Continued

Region
Province name and
no. of municipalitiese River basin

Municipal WWTP Industrial estate WWTP

Type No.

Treatment
capacity
(m3/day)

Actual
treatment
(%)

Treated
wastewater
reuse activity Type No.

Treatment
capacity
(m3/day)

Actual
treatment
(%)

Treated wastewater
reuse activity

Surin (1) Mun SP 1 13,600 81 A, L
CW 1 360 56

Ubon Ratchathani
(5)

Mun AL 1 22,000

SP 1 18,000 17 A, F
Udon Thani (4) Northeast

Khong
SPþChlor.P 1 43,902 34 AS 1 6,400 87 G1 (buffer zone),

C2, C4
Yasothon (1) Chi SP 1 7,246 38 A, F

East Chachoengsao (1) Bang Pakong ODþChlor.P 1 12,000 58 AS 3 20,600 G1, CT
SPþCWþ
Chlor.P

1 5,000 40 AL 1 7,200

SBR 1 8,400
Chanthaburi (5) East Coast

Gulf
SP 2 21,500 35

Chonburi (12) Bang Pakong,
East Coast
Gulf

OD 3 41,000 66 G1, C3 AS, ASþAL 8 55,650 G1, C2, C4, P2,
P3 (UFþRO (3
plants))

SP 1 5,380 44 AL, SPþAL 5 29,950
AS (SBR)þ
Chlor.P

3 110,500 95 SBR 2 85,000

AL 2 12,900 35
Prachinburi (1) Bang Pakong Anaerobic

pondþAL
1 4,500 G1, C2, C4, P3

(UF (1 plants))
AS-SBR 1 5,280

Rayong (3) East Coast
Gulf

ALþChlor.P 2 16,000 9 AS 5 77,820 G1, C2, C4, P2,
P3 (UFþRO (1
plant) and MF
(1 plant))

ODþChlor.P 1 8,000 11.5 SBR, SBRþ
CW,
SBRþBAF

3 63,200

ASf 2 1,300 91 AL 4 41,000
Sa Kaeo (3) Biological

treatment
1 2,100

South Krabi (1) Peninsula-W/
Ea

ASþCW 1 400 150

AL 1 12,000 51 A
Nakhon Si
Thammarat (4)

Peninsula-U/
Eb

SP 1 33,000 30

Peninsula-W/
Ea

RBC 1 10,000 50 G1, C3

Phuket (3) Peninsula-W/
Ea

ODþChlor.P 3 65,350 78 Tap water by
RO

(Continued.)

W
ater

Scien
ce

&
Tech

n
ology

V
ol00

N
o
0,

10

U
n
co

rrected
Proof

Downloaded from http://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf
by guest
on 30 November 2022



Table 4 | Continued

Region
Province name and
no. of municipalitiese River basin

Municipal WWTP Industrial estate WWTP

Type No.

Treatment
capacity
(m3/day)

Actual
treatment
(%)

Treated
wastewater
reuse activity Type No.

Treatment
capacity
(m3/day)

Actual
treatment
(%)

Treated wastewater
reuse activity

ASþChlor.P 3 10,560
Songkhla (13) Thale Sap

Songkla
SPþCW 1 138,000 27 G1 AS 3 18,700 G1, C2, C4

ALþChlor.P 1 35,000 71 A
Surat Thani (5) Peninsula-U/

Eb
CW 1 200 30

OD 3 17,050
Trang (2) Peninsula-W/

Ea
AL 1 17,700 57

Yala (3) Peninsula-L/
Ec

SP 1 3,200

AL 1 4,600

Center Ang Thong (1) Chao Phraya AL 1 8,200 31 A AS 1 6,610 G1, C2, C4, P3
(UFþRO (1
plants)

Ayutthaya (6) Chao Phraya ODþAL 1 24,000 42 A (rice field) AS 3 42,800 G1, C2, C4
Bangkok (capital) Chao Phraya AS 8 1,112,000 AS 2 22,300
Chai Nat (1) Tha Chin ALþ SP 1 5,870 61 A (rice field)
Kanchanaburi (3) Mae Klong OD 1 24,000
Lopburi (3) Pasak SPþChlor.P 1 1,000
Nakhon Pathom
(6)

Tha Chin SP 1 25,000 33

Nonthaburi (9) Chao Phraya ODþChlor.P 1 38,500 34
Pathum Thani
(10)

Chao Phraya AL 1 11,000 11

Phetchaburi (2) Phetcha-
Prachuapd

SP 1 10,000 47 E (mangrove
forest)

AL 1 17,000 29 G1
Prachuap Khiri
Khan (2)

Phetcha-
Prachuapd

ALþ SP 1 8,000 79

RBCþChlor.P 1 8,000 100 G3
ODþChlor.P 1 17,000 71

Ratchaburi (4) Mae Klong SP 2 25,000 47 A (rice, lotus),
L

AS 1 32,000 G1, C2, C4, CT

ODþChlor.P 1 5,000 64
Saraburi (4) Pasak OD 1 24,000 AS 2 13,200
Sing Buri (2) Chao Phraya SP 1 4,500 33
Suphan Buri (2) Tha Chin SP 1 12,500 74
Samut Prakarn (7) Chao Phraya AS 4 69,400 62

(Continued.)

W
ater

Scien
ce

&
Tech

n
ology

V
ol00

N
o
0,

11

U
n
co

rrected
Proof

Downloaded from http://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf
by guest
on 30 November 2022



Table 4 | Continued

Region
Province name and
no. of municipalitiese River basin

Municipal WWTP Industrial estate WWTP

Type No.

Treatment
capacity
(m3/day)

Actual
treatment
(%)

Treated
wastewater
reuse activity Type No.

Treatment
capacity
(m3/day)

Actual
treatment
(%)

Treated wastewater
reuse activity

RBC 1 2,300
Samut Sakorn (4) Tha Chin AS prefabricatedf

Tank
2 160 100 AS 2 24,000 G1, C2, C4, P3

(ACþUF (1
plants))UASBþ SBR 1 1,500

AC, Activated carbon; AL, Aerated lagoon; AS, Activated sludge; BAF, Biological aerated filtration; Chlor.P, Chlorine contact pond; CW, Constructed wetland; MSBR, Membrane sequencing batch reactor; OD, Oxidation ditch; RBC,

Rotating biological contactor; SBR, Sequencing batch reactor; Sed.P, Sedimentation pond; SP, Stabilization pond.

A, Agricultural irrigation; C1, Cleaning public water pipes; C2, Cleaning roads; C3, Washing garbage trucks; C4, Cleaning equipment; CT, Factory construction; E, Ecological preservation; F, Fishery; G1, Green space irrigation; G2,

Gardening irrigation; G3, Watering golf courses; L, Livestock uses; P1, Second-grade water for factories; P2, Cooling water for factories; P3, Raw water for industrial water production; S, Seedling cultivation.
aPeninsula-West/East Coast.
bPeninsula-Upper East Coast.
cPeninsula-Lower East Coast.
dPhetchaburi-Prachuap Khiri Khan.
ePopulation density. 3,000 people/km2 (Department of Local Administration 2020).
fCluster wastewater system.

W
ater

Scien
ce

&
Tech

n
ology

V
ol00

N
o
0,

12

U
n
co

rrected
Proof

Downloaded from http://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf
by guest
on 30 November 2022



Figure 2 | Utilization of treated wastewater from municipal and industrial estate WWTPs in Thailand.

Water Science & Technology Vol 00 No 0, 13

Uncorrected Proof

Downloaded from http
by guest
on 30 November 2022
4. CURRENT RESEARCH TRENDS RELATED TO WASTEWATER TREATMENT FOR REUSE IN THAILAND

At present, most of the WWTPs in Thailand are conventional treatment plants. With greater environmental awareness among
the community, more advanced treatment methods are required to meet the increased effluent quality criteria. Since 1977,
Thailand’s environmental policies have been included in the National Economic and Social Development Plan. Furthermore,

in the 12th edition (2017–2021), the country’s environmental strategy was prepared based on both the 20-year National Strat-
egy Plan framework (2017–2036) and the SDGs (Office of Natural Resources and Environmental Policy and Planning 2017).
Numerous aspects regarding potential wastewater reuse and improvements to the associated treatment process continue to be

the object of research collaboration and innovation in Thailand.
35 research on wastewater treatment and recycling technology in Thailand over the past 10 years were reviewed and sum-

marized in Table 6 categorized by the type of wastewater sources. Opportunities and challenges are also presented, allowing

us to draw the following conclusion. Most previous research related to domestic wastewater treatment has focused on the
development of advanced biological treatment systems so that they can be more effective in treating organic matter, nutrients
(N, P) and micropollutants by the MBR system as a complement to the overall treatment. However, the development of mem-
brane materials for the system has yet to be studied.

There is some research focused on the development of municipal wastewater treatment to reduce contamination of anti-
biotics and pharmaceutical products by advanced materials, such as photocatalysts and adsorbents, most of which are still
the laboratory research. The contamination of antibiotics and pharmaceutical products is a big challenge for wastewater rec-

lamation in Thailand due to the low removal efficiency of the current WWTPs. 11 of 15 antibiotic contaminations was
reported in both influent and effluent wastewater samples from the AS municipal WWTP in Thailand. The removal efficiency
of antibiotic contamination depended on the type of antibiotic. For example, the AS system could treat up to 100% of
://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf



Table 5 | Common problems when operating municipal WWTPs in Thailand

Households Collection pipe system Municipal WWTPs
Distribution systems for
wastewater reclamation

-Some communities have
not installed preliminary
wastewater treatment
devices, leading to large
amounts of O&G in the
influents to WWTPs.

-Collected pipelines are not cover all
community areas yet.

-Expanding the construction of collecting pipe
systems in dense communities and alley
areas is difficult, as there is almost no space
for pipe laying.

-Garbage often blocks the grates at the sewage
pumping station, causing damage to the
pump.

-The sewage pipe is clogged by sand sediment.
-Sewage pipes under roads are often broken
and damaged, causing wastewater to be
collected below the designed volume.

-Insufficient water collection pipes in the rainy
season cause flooding, and the collection
pipe system is damaged.

-In community areas near the sea, there are
often problems with seawater flowing into
the sewage pipe system (e.g., flap gates),
causing damage to machinery and
equipment.

-Lack of budget for system monitoring and
maintenance.

-Wastewater input is significantly
less than the designed capacity.

-Due to the depletion of the
wastewater level during the dry
season, the pond edge collapses.

-During the dry season, some
parameters cannot meet the
water quality standard due to the
lower flow rate, the long
retention time, algae blooming
on the surface causing less DO,
higher SS and a bad smell in the
effluents.

-A large amount of bottom
sediment accumulates in the
ponds, causing the treatment
efficiency to decrease.

-Total coliform bacteria and fecal
coliform bacteria are detected in
the effluents from the last pond
with relatively high values,
causing water reuse problems.

-Sedimentation in the polishing
ponds is ineffective due to the
invasion for catching aquatic
animals.

-During the dry season,
wastewater is illegally pumped
from WWTPs for agricultural
watering.

-Lack of nearby laboratories for
wastewater quality analysis.

-Lack of specialized personnel
for operations and maintenance.

-Lack of statistical data on the
flow rate of wastewater entering
WWTPs, causing operations to
become ineffective.

-Lack of budget for system
maintenance.

Water Science & Technology Vol 00 No 0, 14

Uncorrected Proof

Downloaded fr
by guest
on 30 Novemb
Sulfamethoxazole, Lincomycin, and Clarithromycin, while the system could treat Ciprofloxacin and Norfloxacin only 62.43
and 8.49%, respectively (Eaktasang et al. 2021). This was consistent with the results studied by the Department of Environ-

ment Quality Promotion in 2016, which found contamination of Ciprofloxacin and Norfloxacin in water samples from Bang
Pakong River (Sawatyothin et al. 2016). The potential spread of antibiotics fromWWTPs to contaminants in the environment
could cause ecological effects such as a decrease in population in the ecosystems, causing an imbalance in the food chain, and

affecting human health as well (Roig & D’Aco 2016; Ebele et al. 2017) Therefore, Thailand needs to expedite the laboratory
research to integrate with the existing bio-WWTPs such as advanced oxidation process (AOP), membrane separation, photo-
catalytic treatment, and sonication (Manoharan et al. 2022). This will enhance the efficiency of the biological WWTPs to be

able to eliminate antibiotics and pharmaceutical products to control pollution at the source effectively.
According to 35 literature reviews in Table 6, some research focused on the development of wastewater treatment for the

textile industry. The textile industry consumed a lot of water and chemicals in the production and was the third largest
om http://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf

er 2022



Table 6 | Research trends regarding wastewater treatment technologies, along with opportunities and challenges in Thailand

No Type of wastewater
Type of wastewater
treatment Purpose Opportunities/challenges Ref

1 Municipal AS To test the efficiency of
systems against 19
common biocides present
in wastewater

Efficiency of systems was
reported as removal rates
ranging from 15 to 95% for
individual biocides. Reuse
for aquaculture showed high
risks of exposure to biocides
in aquatic organisms.

Juksu et al. (2019)

2 Municipal Contact stabilization, AS
with nutrient removal,
cyclic AS, two-stage
AS, vertical loop
reactor AS

To assess the treatment
efficiency for removal
organic matter and
nutrient

All systems achieved over 80%
BOD removal efficiencies.
The maximum removal
efficiencies of BOD, TP, TN,
TKN, NH4-N were observed
to be satisfactory, being 93,
69, 60, 83 and 89%,
respectively. However,
incomplete denitrification
was a problem for contact
stabilization. Denitrification
was required for any type of
reuse.

Prateep Na Talang
et al. (2020)

3 Municipal AS To investigate the potential
risks of 14 pharmaceutical
residues from municipal
WWTPs in Bangkok

Pharmaceutical residue
removal efficiencies ranged
from nil to .99%. Three
kinds of residues (RTM,
DCF and sulfonamides)
showed very low or no
removal. However, the
residues in effluents were
lower than those detected in
ambient water, implying that
contamination from
WWTPs was negligible.

Tewari et al.
(2013)

4 Municipal AS To investigate the occurrence
and fate of emerging
contaminants (four
synthetic musks and 9 UV
filters) as ingredients in
personal care products in
Bangkok and Pattaya,
Thailand.

Low removal efficiencies,
ranging from 37 to 58%,
were found for four musks,
while UV filters showed
higher removal efficiencies,
ranging from 45 to 81%. The
concentrations detected in
this study were much higher
than those reported
elsewhere in the world.
Further treatment for these
emerging contaminants is
required for specific reuse
purposes.

Juksu et al. (2020)

5 Municipal
effluents

Bacterium cell-
immobilized biochars
from wood vinegar

To improve the removal
efficiency of triclocarban
(TCC), an emerging
endocrine disruptor

Biochar with MC46 cells was
more effective in TCC
removal than biochar
without MC64, due to the
greater integration of
adsorption and
biodegradation. A TCC
removal efficiency of 79.8%

Jenjaiwit et al.
(2021)

(Continued.)

Water Science & Technology Vol 00 No 0, 15

Uncorrected Proof

Downloaded from http://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf
by guest
on 30 November 2022



Table 6 | Continued

No Type of wastewater
Type of wastewater
treatment Purpose Opportunities/challenges Ref

was achieved. A reduction
in removal efficiency of 52%
occurred after a five-reuse
cycle. The biochar could be
successfully used for
reclamation in terms of the
removal of emerging
pollutants.

6 Municipal Photocatalytic process To develop a ZnO/Bi2WO6
heterojunction
photocatalyst for the
removal of
fluoroquinolone-based
antibiotics (norfloxacin
[NOR], ciprofloxacin [CIP],
and ofloxacin [OFL])

Photodegradation
performances of 87, 85 and
84% for NOR, CIP and
OFL, respectively, were
achieved from the
synthesized catalyst.
Photodegradation
performances of NOR was
satisfied with 97% under a
very high solar-light-driven
for 120 min. The applied
catalyst proved promising
for fluoroquinolone-based
antibiotics in wastewater.

Chankhanittha
et al. (2021)

7 Domestic Biofilm photobioreactors
(BPBRs)

To ascertain the optimum
operating conditions for
the removal of organic and
nutrient load (N,P) from
septic tank effluent

The optimum conditions were
obtained as the six-day
hydraulic retention time
(HRT), resulting in COD,
TN and TP removal
efficiencies of 85, 87 and
84%, respectively. COD in
effluents was still high and
required further treatment
for agricultural reuse.

Chaiwong et al.
(2021)

8 Domestic Electroconductive
moving bed membrane
bioreactor (EcMB-
MBR)

To investigate the
simultaneous removal of
COD, TN and TP

Removal of COD (97%), TN
(88%) and TP (99%) by the
EcMB-MBR process were
higher than that of
conventional submerged
MBR. The EcMB-MBR
process was able to improve
membrane fouling
mitigation. This system may
be helpful in producing
reusable water via
decentralized domestic
wastewater treatment.

Udomkittayachai
et al. (2021)

9 Domestic Inclined tube settlerþ
sand filterþ ultraviolet
light-emitting diode
(UV-LED)

To investigation the
appropriate conditions and
removal efficiency of
COD, turbidity and TSS.

This system treatment was
applied to meet US EPA
criteria for disinfecting
water for agricultural use.
The pretreatment by the
inclined tube settler and
sand filter was successfully
used to decrease COD by

Nguyen et al.
(2019)

(Continued.)

Water Science & Technology Vol 00 No 0, 16

Uncorrected Proof

Downloaded from http://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf
by guest
on 30 November 2022



Table 6 | Continued

No Type of wastewater
Type of wastewater
treatment Purpose Opportunities/challenges Ref

89.9%, turbidity by 94%,
and TSS by 96.8%.

10 Domestic FOG trapþ sediment
microbial fuel cells
(SMFCs)

To determine optimally
constructed single-
chamber SMFCs for
household application

A COD removal efficiency of
85.8% and a maximum
power density of
109.39 mW/m2 were
obtained with activated
carbon (AC) in the cathode
chamber. The direct reuse of
effluents was limited.

Lawan et al.
(2022)

11 Domestic SPþ constructed wetland
(FWS-CW)

To develop a mathematical
model for soluble COD
(sCOD) removal process
by CW.

sCOD leaching from the gravel
bed was the main
mechanism affecting the
sCOD concentration in the
treatment system. To prevent
sCOD leaching, the suitable
HRT should not exceed two
days. This CW showed
potential for dissolved
organic matter (DOM)
removal, but proved highly
sensitive to the HRT.
Tertiary treatment is
suggested to reduce DOM
before reuse.

Ophithakorn et al.
(2013)

12 Domestic Absorption by porous
floating Meretrix
lusoria shell composite
(PFSC)

To develop PFSC pellet
adsorbents for the removal
of phosphate and nitrate.

Removal efficiency of
phosphate was satisfied with
.99% by PFSC. Bacterial
immobilized PFSC removed
100% of phosphate and
nitrate. PFSC pellets were
able to float on the water
surface and were easily
collected and reused. A low-
cost treatment to improve
effluent quality was
achieved in terms of
nutrient removal.

Daudzai et al.
(2021)

13 Domestic Membrane-aerated
biofilm reactor
(MABR)

To enhance organic matter
and total N removal
efficiency by MABR with
denitrifying bacteria

The improvement of TN
removal efficiencies was
satisfied by modified MABR,
and .90% organic matter
removal, 88% nitrification
and 79% total N removal
efficiencies were obtained at
12 h of the HRT.

Siriweera et al.
(2021)

14 Domestic/Building Integrated single-stage
anaerobic co-digestion
and oxidation ditch
membrane
Bioreactor (SAC/OD-
MBR)

To evaluate the appropriate
conditions and efficiency
of the SAC/OD-MBR

The highest removal
efficiencies of COD and
TKN-nitrogen were achieved
at 93.77 and 85.57%,
respectively, with an
operating HRT of 24 h and a
horizontal flow velocity of

Satayavibul &
Ratanatamskul
(2021)

(Continued.)

Water Science & Technology Vol 00 No 0, 17

Uncorrected Proof

Downloaded from http://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf
by guest
on 30 November 2022



Table 6 | Continued

No Type of wastewater
Type of wastewater
treatment Purpose Opportunities/challenges Ref

0.3 m/s. Effluent quality is
suitable for reuse in garden
and landscape applications.

15 Domestic/
Dormitory

MBRs To demonstrate reclaimed
water’s potential for
flushing toilets and
cultivating vegetables

The quality of the treated
water fell within the
guidelines. The growth of
vegetables (butterhead
lettuce and muskmelon)
from treated water
compared to tap water was
not significantly different.

Itthisuponrat &
Teepakpun
(2021)

16 Industrial estate -ASþ polishing pond
-SBR

To determine processes’
performance regarding the
removal of PFCs

The AS process proved
ineffective in removing
PFCs. The overall removal
efficiency was about 22–
70%. Tertiary treatment is
required for indirect potable
reuse.

Kunacheva et al.
(2011)

17 Synthetic textile RO To determine foulant
interaction (salt,
surfactant, reactive dye)
and RO productivity

During textile wastewater
reclamation, surfactant was
the major cause of
membrane fouling. The
lowest productivity was
observed when the
surfactant concentration
approached the critical
micelle concentration.

Srisukphun et al.
(2010)

18 Direct Dye dyeing Photocatalytic process by
immobilized TiO2

nanoparticles under
UV-A

To develop TiO2 material for
the removal of direct dye

A dye removal efficiency of
64% at 4 h was achieved
from immobilized TiO2

calcined at 700°C. The dye
removal efficiency of second
reused catalyst remained
high. The potential reuse of
treated wastewater by this
catalyst within the dyeing
process is suggested for
small dyeing facilities.

Chairungsri et al.
(2022)

19 Textile and
pharmaceutical

Photocatalytic process by
hydrothermal ZnO
under UV light
irradiation

To develop ZnO
photocatalysts for the
removal of organic
pollutants, including dyes
and antibiotics

The complete
photodegradation of organic
pollutants during 20–
180 min under solar light
irradiation was obtained
from hydrothermal ZnO
with a Zn2þ/OH� mole
ratio of 1:5. The applied
catalyst is promising for the
detoxification of organic
pollutants in wastewater.

Sansenya et al.
(2022)

20 Cationic and
anionic organic
dye

Photocatalytic process To develop photocatalysts
made from
Na0.5Bi2.5Nb2O9
nanosheets with exposed

A superior degradation
efficiency of up to 100%
compared with a TiO2

degussa P25 was obtained

Jiamprasertboon
et al. (2021)

(Continued.)

Water Science & Technology Vol 00 No 0, 18

Uncorrected Proof

Downloaded from http://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf
by guest
on 30 November 2022



Table 6 | Continued

No Type of wastewater
Type of wastewater
treatment Purpose Opportunities/challenges Ref

{001} facets for
photodegradation of dye

from the synthesized
materials, and exhibited
high stability and
recyclability.

21 Organic dye Absorption by activated
carbon

To develop AC made from
parawood and to study
photoadsorption’s ability
under UV light

The optimum conditions for
adsorption capability were
obtained with a 5 wt%
activated carbon sheet, and
exhibited excellent stability
and recyclability in five
tests.

Chaiwichian &
Lunphut (2021)

22 Organic dye Electrochemical
oxidation (ECO)

To evaluate the energy
efficiency and
decolorization
performance of dyebath
effluents containing
anthraquinone dye Acid
Green 25

Color and COD were reduced
to below-discharge limits
using 100 mA cm�2. The
aromatic ring was broken
into biodegradable
substances (carboxylic acids,
ammonium, nitrate). The
applied ECO system is
promising for non-potable
reuse purposes in small- and
mid-sized textile facilities.

Phetrak et al.
(2020)

23 Dye AOPs: photocatalytic
process

To develop a TiO2

photocatalyst, synthesized
by sol-gel and coated on
different substrates

A maximum color removal
efficiency of 88% was
achieved by TiO2-coated
glass under UVC irradiation
at pH value 11. The same
removal efficiencies were
obtained in up to 20 cycles.

Sirirerkratana
et al. (2019)

24 Food processing Anaerobic membrane
photo-bioreactor
(AnMBR)

To investigate organic
removal and biomass
production (purple non-
sulfur bacteria) and its
characteristics

BOD and COD removal
efficiencies were found at
the moderate range of 51
and 58%, respectively.
Further treatment is
required for reuse purposes.

Chitapornpan
et al. (2013)

25 seafood MBR To evaluate the removal
efficiency of organic
matter and nutrients

The removal efficiency of
BOD was 99%, compared to
only 85% for COD and
TOC, during 1,000 h of
filtration. TKN removal was
very low (close to 5 mg/L).
It was necessary to remove
residual COD and the
yellow light color in the
permeate before water reuse
by further treatment.

Choksuchart
Sridang et al.
(2006)

26 Swine AOPs based on Fenton
by reactive iron-coated
natural filter media

To develop low-cost natural
materials (zeolite, laterite
and pumice) for the
removal of veterinary
antibiotics

.50% of antibiotic removal
was obtained from every
iron-coated medium at a
neutral pH. The modified
zeolite exhibited the highest
antibiotic removal efficiency
of .70% with at least three

Changduang et al.
(2021)

(Continued.)

Water Science & Technology Vol 00 No 0, 19

Uncorrected Proof

Downloaded from http://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf
by guest
on 30 November 2022



Table 6 | Continued

No Type of wastewater
Type of wastewater
treatment Purpose Opportunities/challenges Ref

times reuse. It is suggested
that this material be applied
as a polishing step, such as
in soil bed filtration and CW
before water reuse.

27 Swine Conventional anaerobic
treatment with
adsorbent

To investigate porous
metakaolin-based
geopolymer granules with
tailored macropore
structure for ammonium
removal

An ammonium removal
efficiency of 80% was
achieved from the
synthesized material even
with the presence of organic
compounds and competing
ions, much improved from
natural zeolite (46%).

Sanguanpak et al.
(2021)

28 Rubber ASþ stabilization
pondþ rock bed
filtration

To improve the COD, BOD
and turbidity quality of
reclaimed wastewater

TSS, BOD and COD removal
efficiencies of 89.6, 73.7 and
45.6%, respectively, were
obtained by rock bed filters.
However, further treatment
is suggested to remove the
residual organic matter and
nutrient to meet water reuse
criteria.

Leong et al. (2003)

29 Eucalyptus pulp
and paper mill

MBRs To investigate the fouling of
polyvinylidene fluoride
(PVDF) MBR and COD
and color removal
performance

COD and color removal
efficiency were satisfied with
83 and 79% at mixed liquor
suspended solids (MLSS) of
7,280 mg/L. Effluent quality
was able to meet discharge
standards, with the potential
for water reuse. Cleaning
with NaOH and NaOCl was
necessary to remove the
irreversible fouling.

Poojamnong et al.
(2020)

30 WW from flexible
PCB

Ion exchangerþRO To evaluate washed water
reuse in a factory by
surveying water
consumption and quality

Water reuse for the final
cleaning process of F-PCB
proved feasible by
recharging the washed water
to both the existing RO unit
and the ion exchanger at a
suitable ratio to reduce
conductivity and liquid
particle counter.

Eksangsri &
Jaiwang (2014)

31 Industrial lead-
acid battery

Absorption by cation
exchanger impregnated
with nanoparticles

To develop hydrated ferric
hydroxide nanoparticle
(C100-Fe) adsorbents for
the removal of lead

Lead in effluent was treated to
less than 0.2 mg/L by
applied C100-Fe in
coprecipitation with high
lead recovery (94%) during
regeneration. Lead removal
was achieved according to
both drinking and industrial
wastewater standards. Cost-
effective and reliable Pb

Pranudta et al.
(2021)

(Continued.)

Water Science & Technology Vol 00 No 0, 20

Uncorrected Proof

Downloaded from http://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf
by guest
on 30 November 2022



Table 6 | Continued

No Type of wastewater
Type of wastewater
treatment Purpose Opportunities/challenges Ref

removal adsorbents were
achieved.

32 Lignite coal mine
drainage

Ettringite precipitation To determine the optimum
conditions for sulfate
removal

The significant factors
affecting sulfate removal
efficiency were the Al/S
ratio and the reaction time.
A sulfate removal efficiency
of 99% was achieved under
a reaction time of 6.14 h, a
Ca/S of 4 and an Al/S of 4.5
at ambient temperature.
Treated water could be
utilized for agricultural
purposes.

Pratinthong et al.
(2021)

33 Phenolic Ozonation and GAC
adsorption by fluidized
bed

To determine the optimum
conditions for phenol
removal and an adsorption
kinetic model

Phenolic degradation using
GAC enhanced with O3

provided better performance
than the system without O3.

Pratarn et al.
(2011)

34 Municipal landfill
leachate effluent

Two-stage AS and two-
stage MBR

To investigate the treatment
efficiency of two treatment
systems for the removal of
organic compounds,
nutrients and
micropollutants (BPA, 2,6-
DTBP, DEP, DBP, DEHP,
DEET).

The removal efficiencies for
the organic compounds and
nutrients of both systems
were 80–96%. The
micropollutant removal
efficiencies of MBR (81–
100%) were higher than
those of AS (45–87%). MBR
with acclimatized seed
sludge was more effective in
degrading micropollutants
than AS, due to the greater
abundance of effective
bacterial groups. The MBR
system is promising for
reducing micropollutants for
wastewater reclamation.

Kanyatrakul et al.
(2020)

35 Chemistry
laboratory

Absorption by white and
black charcoal

To reduce COD and adjust
pH to neutral

White charcoal was able to
neutralize the pH after
treatment in both acidity
and alkalinity wastewater,
and 97–99% COD removal
efficiency was achieved
from both charcoals.

Pijarn et al. (2021)

PCB, Printed circuit boards; N, Nitrogen; AC, Activated carbon; CW, Constructed wetlands; AOPs, Advanced oxidation processes.

Water Science & Technology Vol 00 No 0, 21

Uncorrected Proof

Downloaded from http
by guest
on 30 November 2022
wastewater discharge industry in the country (Panthong 2017). Most of the pollutants contaminated in wastewater come from
bleaching and dyeing processes, where only some portion of the dyes used in this process is trapped on the surface of the yarn

and the rest will be mixed with wastewater. Consequently, most of the research found in Thailand focuses on decolorization
in wastewater because even a small amount of color in wastewater can still be seen clearly and be an obstacle to water recy-
cling. There are many types of dyes used in the textile industry such as reactive dyes, acid dyes, basic dyes, direct dyes, vat

dyes, disperse dyes, etc. Some types of dyes are easily decomposed by conventional physical and chemical WWTP, while
some types are difficult to decompose due to their complex chemical structure such as azo compounds. Their intermediates
are aromatic amines, which are carcinogenic and toxic to living organisms (Saratale et al. 2011). Most of the WWTPs used in
://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf



Water Science & Technology Vol 00 No 0, 22

Uncorrected Proof

Downloaded fr
by guest
on 30 Novemb
the textile industry in Thailand were physical treatment, physicochemical treatment, and biological treatment, however, their

color removal efficiencies were still low. Moreover, there were also many limitations in developing treatment technologies,
especially the cost of treatment and sludge treatment (Sirianuntapiboon 2018). The challenges related to textile wastewater
treatment lead to opportunities for various research and technology development in Thailand such as biological methods,

AOP, electrocoagulation, adsorption, membrane technology, and photocatalytic reactors using novel nanomaterials
(Samsami et al. 2020) which can improve the decolorization efficiency of the current industrial WWTPs and increase the
water reclamation opportunity in the production process.

By contrast, there is still a little number of research on the development of WWTP for municipal landfill leachate in Thai-

land. The pollutants usually found in landfill leachate are a wide range of both toxic organic and inorganic substances such as
heavy metals, polycyclic aromatic hydrocarbons (PAHs), phenolic compounds, pesticides, pathogenic organisms, microplas-
tics, and pharmaceuticals, most of which can be persistent in the environment (Bandala et al. 2021). However, the quality

control standard of effluent from leachate treatment systems in Thailand has not regulated some emerging pollutants
(such as POPs, PFAS, and antibiotics) by law (Kanchanapiya & Tantisattayakul 2022) and it can pose significant risks to
the ecosystem and human health. Currently, a lack of research funding has likely resulted in insufficient analyses of emerging

pollutants removal efficiency from landfill WWTPs. Therefore, the governmental supportive measures and cooperation from
the stakeholder are essential for coping with challenge and enhancing opportunities to promote wastewater reclamation in
this sector.

5. WASTEWATER REUSE OPPORTUNITIES

Thailand is a developing country that is seeing sustained economic growth. The gross domestic product (GDP) contributions
of different sectors are as follows: agriculture 8.2%, industry 36.2%, and services 55.6% (Central Intelligence Agency 2017).

As shown in Figure 2, the recycling of treated wastewater from municipal WWTPs is less than that from industrial WWTPs,
presenting a great opportunity to expand the utilization of such wastewater in order to support economic growth. Moreover,
on-site wastewater recycling systems in individual households are rare, which imply that there still is an opportunity to
strengthen the measures for residential sector. The selection of a wastewater treatment method for a wastewater reclamation

project depends on many factors related to the project area, for example meteorological data, water resources, topography,
land use, community occupation and acceptance, community awareness of drought, cultural norms, and religious beliefs (ISO
2018a). In addition, regulations related to wastewater reclamation, including planning and encouraging local authorities’ pro-

jects, are important, along with central government financing under the 20-year National Strategic Plan. Increasing water
demand – coupled with the suffering caused by droughts occurring in some areas and at certain times – has provided the
impetus for local authorities to promote the renovation of existing WWTPs. Furthermore, the construction of a new

WWTP that reuses wastewater has become a top investment priority.
Given the discovery of various emerging pollutants (e.g., POPs, PFAS, heavy metals, pesticides, antibiotic, flame retardants,

viruses) in wastewater resources worldwide (Schultz et al. 2006; Kunacheva et al. 2011; ISO 2018a; Wang et al. 2021),
responsible agencies are being pushed to revise regulations related to the quality of effluent from WWTP, in order to
cover the health risks posed by these emerging pollutants. This is leading to opportunities to expand commercially available
advanced technologies for WWTPs, as well as recycling, such as membrane filtration, electrochemical treatment, ultraviolet
(UV) radiation, oxidation processes, photocatalysts, and granular activated carbon (GAC) adsorption. With the support of

government budgets and local governments’ collection of wastewater treatment fees (Pollution Control Department 2020),
as well as clear policies regarding wastewater reclamation in the industrial sector, the advanced treatment systems may
become economic feasible, which will enable the growth of the wastewater recycling market. The significant opportunities

available for the future development of wastewater reclamation to reduce water scarcity in Thailand are explained in the fol-
lowing sections.

5.1. Wastewater reuse in agriculture

Thailand has a total agricultural area of approximately 238,400 km2, accounting for up to 46.5% of the country’s area (Office
of Agricultural Economics 2019). WWTPs located in agricultural areas hence have high potential to reuse their effluent. How-

ever, the reuse of wastewater for irrigation has not been taken seriously to alleviate water shortages, especially during the
annual dry season. The benefits of recycling wastewater for agriculture have been discussed in view of circular economics,
and are stated in SDG 6 as a means of addressing water scarcity (Guerra-Rodríguez et al. 2020). The wastewater treatment
om http://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf

er 2022



Water Science & Technology Vol 00 No 0, 23

Uncorrected Proof

Downloaded from http
by guest
on 30 November 2022
sector can apply the circular economy concept for a growing water security opportunity, for example, the reuse of wastewater

to increase water resources, by paying particular attention to the risks to human health, the recovery of nutrients or high-
value-added products (e.g., metals and biomolecules), the valorization of sewage sludge, and/or the recovery of energy
(Rodriguez et al. 2020). Although wastewater recycling increases water supply and often contains essential nutrients for

plants, resulting in reduced demand for fertilizer, there are also concerns about human health risks from residual pollution
that are not covered in the effluent quality standards of municipal WWTPs, such as heavy metals, medicines, hydrocarbons,
POPs, pesticides, micropollutants, pharmaceutical compounds, and personal care products (Guerra-Rodríguez et al. 2020;
Singh 2021).

In Thailand, the Royal Irrigation Department issued a standard for the quality of sewage discharged into irrigation water-
ways to prevent poor-quality drainage from industrial and urban expansion since 2011 (Royal Irrigation Department 2011),
which has additional parameters on heavy metals and pesticides and so on more than the effluent quality standard of munici-

pal WWTPs, reflecting how residual pollutants is monitored in its irrigation system, as shown in Table 2.
Thailand has issued water quality standards for surface water sources, divided into five categories since 1994 under the

National Environmental Quality Promotion and Conservation Act. These cover the quality of water sources that receive

wastewater from certain activities that can be used for agriculture, as well as the limitation of heavy metals, pesticides,
and coliform bacteria (National Environment Board 1994). Given that Thailand currently has no criterion for the quality
of reclaimed wastewater in the agricultural sector, surface water quality standards for agriculture or industrial effluent stan-

dards are recommended as a reference criterion for wastewater reuse in agriculture instead (Department of Industrial Works
2021).

The results of survey and evaluation reports regarding Thai municipal WWTPs’ reuse of treated wastewater at the provin-
cial level from 2013 to 2017 are presented in Table 4 (Office of the Environment Region 1-16 2016; Pollution Control

Department 2017b; Office of Strategy and Evaluation 2020). During this period, most of the treated wastewater was dis-
charged into nearby canals, creeks, rivers or seas, and these effluents were available for indirect reuse in the agricultural
sector (reuse through a receiving body). Thirty-one out of 55 provinces (56%) found that some of the treated wastewater

was directly reused in the agricultural sector, especially during the dry season, such as agricultural and gardening irrigation
(e.g., rice fields, lotus plants), plant mangrove forests (aquatic breeding grounds), livestock uses, and fisheries. Analyses of
drought-affected agricultural areas and irrigation management from nearby treated wastewater should be effectively harmo-

nized to increase crop production and the proportion of wastewater reuse at the province level.
Despite the current effluent quality control standards regarding municipal WWTPs, there are still some parameters that are

not regulated according to the surface water standards for agriculture, as shown in Table 3. As a result, most of the effluents
fromWWTPs is not suitable for direct use in the agricultural sector, especially due to the presence of pathogens. According to

Table 4, only 31 of the 104 WWTPs (representing 30% of the total) have disinfection systems, most of which have included a
chlorine unit after the final treatment pond. Such disinfection systems deserve additional investment to ensure the safe con-
sumption of vegetables planted with treated wastewater. Although there are still no legal discharge limits for some organic

micropollutants and endocrine-disrupting chemicals (EDCs), such as pharmaceuticals, hormones, antibiotics, pesticides,
UV fillers, antioxidants, phthalates, and PFAS (Barbosa et al. 2016) —another modern threat to WWTPs’ effluent resources
in Thailand – improving wastewater systems should take into account the risks to human health posed by these pollutants.

5.2. Urbanization

Urbanization often results in increased water demand, leading to larger amounts of wastewater released to water sources. As

of September 2021, the current population of Thailand is about 70,014,000, meaning that the country accounts for approxi-
mately 0.9% of the world’s population, ranking 20th overall. The population density in Thailand is 97 people per km2.
Reflecting the extent to which urbanization has occurred here, in 2021 approximately 51% of the population lived in
urban areas, whereas in 1960, this was true of only 20% (Worldmeter 2021). Thailand has one city with more than one million

people, 19 cities with between 100,000 and one million people, and 265 cities with between 10,000 and 100,000 people. The
largest city is the capital, Bangkok, with a population of up to five million people (World Population Review 2021). Devel-
opments are clearly concentrated in Bangkok, while in other cities the central government focuses on developing only

certain sectors, for example industry in eastern provinces such as Chonburi, Rayong, and Chachoengsao, and tourism in
southern provinces like Songkhla and Phuket (Janbuntha & Janpuengpon 2018). At present, Bangkok has eight central
WWTPs – more than any other province – with a total treatment capacity of 1.11 mil.m3/day, almost 50% of the country’s
://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf



Water Science & Technology Vol 00 No 0, 24

Uncorrected Proof

Downloaded fr
by guest
on 30 Novemb
wastewater treatment. In 2020, Bangkok was only able to reuse 7.2% of its treated water. More than 50% of this water was

reused for landscaping outside the WWTPs (for watering plants in public gardens), and the remainder was reused inside the
WWTPs themselves (for washing machines and floors). Treated wastewater was transported from the WWTPs to public gar-
dens via either pipes or trucks, depending on the area’s topography, costs, and the readiness of the relevant agencies

(Strategic and Evaluation Office 2020). There are further opportunities to improve the quality of effluent with advanced tech-
nology for other reuse purposes in Bangkok, such as for cooling air conditioners, replacing groundwater supply due to a
prohibition on extracting groundwater in Bangkok, and replacing raw water in tap water plants.

Besides Bangkok, the industrial eastern region (especially the provinces of Chonburi, Rayong, and Chachoengsao) is home

to 16 municipal WWTPs with a total treatment capability of 0.21 mil. m3/day, accounting for nearly 10% of the country’s
wastewater treatment. Most of these WWTPs are equipped with chlorine disinfection systems and wastewater is mostly
reused for green space irrigation and washing garbage trucks. In addition, there are many industrial estates located in this

industrial region, containing a total of 32 central WWTPs (Table 4) (Industrial Estate Authority of Thailand), six of which
have already installed membrane systems (MF, UF, RO) to improve effluent quality, so that it can be recycled as part of
the production process within factories, especially during the dry season. Factories with high water demand per unit product

(e.g., textiles and garments) should be encouraged to recycle more water during the production process (Industrial Estate
Authority of Thailand).

It is obvious that during the dry season, there is not enough water supply for both the community and industrial sectors in

some urban areas of Thailand. Thus, it is necessary to boost water resource efficiency by promoting wastewater reclamation to
large cities first. For example, the Drainage and Sewerage Department of Bangkok has set a target of treated wastewater util-
ization in communities of about 6.6% for 2022, and this percentage is continuously increasing every year (Office of Strategy
and Evaluation 2021). In addition, an eastern industrial estate in Chonburi has initiated a project to improve its water

resource efficiency by applying RO technology in wastewater reclamation and desalination and managing water resources,
and analyzing integrated data from weather forecasts and surface water and groundwater sources. As a result, water resources
may be reduced by approximately 35–40% (World Population Review 2021). Similar initiatives are being realized in other

industrial estates for the cost-effective reuse of wastewater, especially in Thailand’s Eastern Economic Corridor (the EEC
region) (Water and Environment Institute for Sustainability 2019).

5.3. Water stress and climate change

Climate change is the major cause of extreme heat, droughts, heavy rain and floods worldwide, and Thailand is facing the
same problems as many other countries in Asia (Miyan 2015; Mukherjee et al. 2018). Sucharit et al. have forecasted changes
in rainfall in near (2015–2039) and distant future (2075–2099) scenarios according to three regional climate models (RCMs)

(Thailand Climate Change Adaptation Information Platform). Their calculations indicate that rainfall is expected to either
increase or decrease in different regions of Thailand. The near future will see less rain than at present, but in the distant
future this trend will reverse. However, increasing temperatures (0.015–0.047 °C per year) in the Chao Phraya River Basin

will result in greater demand for water in this region, increasing its risk to drought (Koontanakulvong & Chaowiwat
2010; Thailand Climate Change Adaptation Information Platform). Furthermore, Sucharit et al.’s study of rainfall changes
at the watershed level in both Thailand and China indicates that both the peak flow of rain and the overall amount of

water in the upper and lower courses of the main river of Thailand’s Yom Basin will be lower than the current figures (Thai-
land Climate Change Adaptation Information Platform). Such reductions in rainfall may pose problems for Thai water
management in the future. In fact, due to decreased rainfall from 2005 to 2013, the number of repetitive drought areas

has increased in recent years. This drought problem will exacerbate existing economic pressures in Thailand through dama-
ging the agricultural sector, which in 2020 had the highest water demand (75% of total water consumption, particularly for
sugar, rubber, and rice). Indeed, the total economic cost of droughts in this year was about US$ 1.5 billion, or 0.27% of the
country’s GDP (Manorom 2020).

To negotiate the effects of climate change, the United Nations Framework Convention on Climate Change (UNFCCC) rec-
ommends IWRM strategies, including developing water-saving technologies, increasing water productivity, and reusing water
(UNFCCC 2014). Global Climate Action, launched in 2014 by UNFCCC, has established a wastewater goal for a zero-carbon

future: 100% of all municipal, industrial and agricultural wastewater is to be treated for reuse or discharge into the environ-
ment through a decentralized modular wastewater treatment process by 2040 (Global Climate Action and Marrakech
Partnership 2020). In other words, changes in water recycling for both the industrial and household sectors in Thailand
om http://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf

er 2022



Water Science & Technology Vol 00 No 0, 25

Uncorrected Proof

Downloaded from http
by guest
on 30 November 2022
have been catalyzed by global climate change policies to restrain the increasingly unfair distribution of water resources

between the industrial and agricultural sectors. In particular, Thailand should issue regulatory standards for wastewater rec-
lamation that cover various usages and accelerate the expansion of commercial and cost-effective technologies such as
membranes (ISO 2021), especially in industrial estates where significant water security is required for production.

5.4. Wastewater reuse market

The opportunities from exploiting wastewater as a valuable resource to support the increasing demand for freshwater are
enormous. Several potential uses may help reduce freshwater consumption, such as reuse within an industry via closed

loop water recycling, and the recharging of aquifers to replenish groundwater, of benefit to cleaning streets and garbage
trucks, and watering plants, gardens, and golf courses (U.S. EPA 2012). However, although wastewater reclamation has
many benefits, wastewater reclamation is often questioned, as rising costs hinder the market expansion of wastewater

reuse. To enable the wastewater reuse market to grow sustainably, it is necessary to show investors the economic value of
additional investment. In other words, the most effective marketing strategy for wastewater reuse is to transform the general
image of wastewater from a source of pollution to a clean, safe and economically attractive resource (Roy et al. 2011). The
United Nations Environment Programme (UNEP) has provided a guideline for assessing the economic value of wastewater
according to economic, environmental, social and health perspectives (Hernández-Sancho et al. 2015). Moreover, cost-
benefit analysis (CBA) and life-cycle assessment (LCA) (Rodriguez-Garcia et al. 2011) are available tools for evaluating waste-

water reclamation projects which take into account financial and environmental costs (Rodriguez-Garcia et al. 2011).
Since 1992, Thailand has initiated financial tools for sustainable wastewater management, specifically the polluter pays

principle and public participation (Ministry of Natural Resources and Environment 2010). In 2020, local government organ-
izations collected treatment fees based on annual operating and maintenance costs (excluding the land and construction costs

mostly invested by the central government), enabling them to have income available to maintain about 30 sites of municipal
WWTPs (accounting for 16% of the total number of WWTPs) by themselves (Pollution Control Department 2020, 2021).

Although over a 60-year period (1955–2014) the accumulated rainfall in Thailand from May to October did not show sig-

nificant change, and from November to April it even increased 10.8 mm/decade (The World Bank Group 2021), some areas
still suffered from water shortages in the agricultural sector, as shown in Figure 1. This presents an opportunity to expand the
wastewater reclamation market. Moreover, only 15% of the total water consumed in urban areas – especially around the

lower Chao Phraya River, where Bangkok is located – are treated in WWTPs, raising concern that Thailand will not achieve
SDG 6 (UN 2015). This presents a need to invest in wastewater treatment systems that integrate water recycling technology,
in order to increase Thailand’s total wastewater treatment capacity.

To support the expansion of the country’s industrial and tourism sectors, Thai government agencies have offered more

opportunities to the private sector to invest in water management, for example, tap water production from surface water, sea-
water, and municipal wastewater in water shortage areas under the Public-Private Partnership Act B.E. 2562 (Thai goverment
2019). Such joint investment can reduce the burden of the government investment budget and change the role of the govern-

ment sector from being an operator to a regulator, thereby increasing efficiency in management. Joint investment contracts
between private and government agencies to manage the water business mostly exist in the form of 15–30-year concession
contracts, such as build-transfer-operate (BTO), build-own-operate-transfer (BOOT), build-lease-operate-transfer (BLOT),

and build-rent-own-transfer (BROT) (Parliamentary Budget Office 2016). In addition, if discharging unqualified effluents
are charged, the reduction of costs associated with environmental tax on wastewater discharge is another driving force for
the expansion of the wastewater reclamation market (House et al. 2016). For this issue, the regulations regarding wastewater

discharge needs to be reviewed and revised.

5.5. Groundwater exploitation

Groundwater is a water resource that is often more expensive than surface water due to the drilling and pumping costs

involved. However, Thailand is dependent on groundwater for consumption in agriculture and industry, especially in drought
situations, when there is a lack of surface water. Thailand has a total groundwater storage volume of up to 1.13 trillion m3

from a total of 27 groundwater basins, with annual potential utilization standing at 68,200 million m3 (Water Resources

Policy and Management Committee 2015). Thailand continually faces a quantitative and qualitative groundwater crisis
due to over pumping. In 1977, the Groundwater Act was passed to protect the quantity of groundwater through controlling
groundwater licensing, groundwater utilization and water infiltration to wells. Furthermore, in 2019 the Department of
://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf



Water Science & Technology Vol 00 No 0, 26

Uncorrected Proof

Downloaded fr
by guest
on 30 Novemb
Groundwater Resources set a standard for filling the shallow basement (the unsaturated soil layer) to cope with drought. Fill-

ing water into groundwater is limited to rainwater and surface water (Department of Groundwater Resources 2019) and
hence does not include treated wastewater. Incorporating treated wastewater into groundwater storage is an attractive
alternative and opportunity for wastewater reclamation in the industrial sector to reduce the risk of water shortages

during the dry season. However, Thailand has no standard to carry out such activity in both urban and industrial zones to
ensure that groundwater is safe for the environment and long-term health.

5.6. Tourism

Tourism is an important economic sector in Thailand, comprising businesses such as hotels, resorts, and guesthouses. In
2019, the GDP from accommodation and food service activities was valued at US$ 30.3 billion, accounting for 6.1% of
the country’s total GDP (Krungsri Bank 2019). Growing tourism has led to a need for more WWTPs to accommodate the

increasing wastewater volume from buildings and facilities. In 2018, the Designated Areas for Sustainable Tourism Admin-
istration in Thailand released the Sustainable Tourism Management Standard, which includes the promotion of water reuse
in tourist accommodations (Designated Areas for Sustainable Tourism Administration (Public Organization) 2018). As shown

in Table 2, through this standard such wastewater must be treated in an on-site wastewater system to improve its quality
before being released to the outside. Nevertheless, marinas and beaches near tourist areas continue to experience problems
with seawater quality (Pollution Control Department 2017b). These problems can be seen as opportunities to develop a more

efficient wastewater treatment system to enable the reuse of wastewater within facilities and to reduce the amount of waste-
water discharged to the sea. For example, Phuket Island, a famous tourist attraction, consumed about 70� 106 m3 of water
annually in 2017, whereas its available water supply was 56� 106 m3, meaning that it only served 80% of the island’s water
demand (UN ESCAP 2017). As a result, in the dry season Phuket faced a severe shortage of drinking water, especially in the

hotel and restaurant sectors. In 2012, Phuket had signed a BOOT concession contract for a 25,000 m3/day wastewater rec-
lamation project using an RO system, which was completed in 2014 and supplied reusable water via a pipeline to alleviate
such shortage problems (Quantity Surveying Consultants Ltd (QSC Ltd.) 2019). Moreover, in 2021 a wastewater reclamation

project collaboration was initiated between private companies investing in RO systems and renting land in the existing
WWTP on the one hand, and Phuket’s local government with responsibility for inspecting the quality of reclaimed water
before being transferred to communities on the other (Karon Subdistrict Municipality 2021). Such a business model

should provide an opportunity to increase investment in wastewater reclamation in other island tourism areas of the country.

5.7. Environmental protection and restoration

As communities have developed and expanded, wastewater volume has risen beyond the natural healing point, resulting in a

deterioration in water quality. Therefore, the central government has issued a law to control the quality of effluents from pol-
lution sources before it is discharged into public water sources. Thailand has several compulsory laws controlling the quality
of effluents from various activities, as shown in Table 2. Regulations regarding the quality of effluents from industrial and

municipal WWTPs have been in force since 1996 and 2010, respectively. In addition, since 1994 Thailand’s Pollution Control
Department (PCD) has set water source (including surface water, groundwater and tap water) quality standards in order to
monitor, control and maintain these sources and thus ensure the health and safety of users and the conservation of natural

resources and the environment. However, regulations and standards relating to the quality of reclaimed water for specific uses
have not been enacted, and instead often refer to the water quality standards issued by the PCD (National Environment Board
1994). In addition, international wastewater recycling standards as mentioned in section 3 provide opportunities to adapt to

local conditions, taking care not to cause any impact on the environment, society, and culture. Comparing Thailand’s effluent
quality criteria from WWTPs with the international benchmark of reclaimed water as shown in Table 3, it is clear that the
country needs to control additional parameters (e.g., microbial and TOC parameters) in order to help reduce the risk of emer-
ging organic pollutants and bacteria downstream. Furthermore, Thailand needs to set a monitoring framework and

communication strategies to build public acceptance of reclaimed water, in accordance with international standards.
Thailand is a country with a variety of terrain and water resources, including surface water, groundwater, rivers, lakes, and

seas. These all provide opportunities for developing and enforcing more stringent environmental regulations, especially with

regard to wastewater recycling, which can greatly contribute to the protection and restoration of the environment. For
example, limiting or reducing the amount of effluent discharged fromWWTPs to public water resources by improving effluent
quality and recycling in control activities will lead to compliance with effluent quality regulations. Such control activities are
om http://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf

er 2022



Water Science & Technology Vol 00 No 0, 27

Uncorrected Proof

Downloaded from http
by guest
on 30 November 2022
considered from the purpose of public water resource usage according to the Water Resources Act, BE 2018, including use by

industries (such as tourism, electric power generation, and tap water supply) and any activity that uses considerable water
resources causing impacts across the watershed (Thai goverment 2018). In addition, recycling wastewater in the tourism
industry usually relies on environmental conservation for recreation, particularly on islands with drought problems (UN

ESCAP 2017). This is thus another emerging driver of the reuse of treated wastewater in Thailand.

6. WASTEWATER REUSE CHALLENGES

Wastewater reclamation is becoming increasingly important not only in water scarce areas but also in polluted cities and
environments. As a result, the practical implementation of such projects will face many challenges in the future, as shown

in Table 7.

6.1. Social acceptance of wastewater reuse

In addition to technological, financial and environmental improvement, social acceptance of wastewater reclamation is a

driving force behind any changes seen. Several studies have shown that social factors affect public acceptance and help deter-
mine a country’s policy in terms of investment in water reuse infrastructure. For example, Garcia-Cuerva et al. (2016) have
reported that race, education, and income level are the main factors affecting people’s acceptance of reclaimed water in the

United States, although their financial incentive measure influenced public acceptance and decision making for water reuse.
Furthermore, Akpan et al. (2020) have reviewed the factors that affect public perceptions of reclaimed water in many
countries, revealing that to achieve high acceptance, issues such as protection of public health, human contact, quality of
reclaimed water, confidence in local authorities and technology, role of wastewater reuse in addressing water supply pro-

blems and environmental preservation, and treatment cost must be clear. The degree of public acceptance of reclaimed
water being used for non-potable purposes (implying low levels of contact with humans and facilitating environmental replen-
ishment) was higher than that of reclaimed water being used for purposes requiring direct contact with humans, such as

drinking water (Massoud et al. 2018; Oteng-Peprah et al. 2018). Regional water scarcity is another factor that can accelerate
Table 7 | Main concerns regarding wastewater reclamation practices in Thailand

Concern Comments

Framework of managing treated
wastewater resources

Thailand has no legal framework for treated wastewater resources, inventory planning, quality
control and protection. Wastewater resources should be integrated into the national water
management plan to tackle inadequate water supply at the local level to support increased
water demand in three sectors: agriculture, industry, and domestic settings.

Sustainable financial management Financial budgets for the management of current WWTPs by local governments are insufficient.
Additional costs due to wastewater reclamation facilities and O&M at the local government
level need to be assessed along with the existing collection of wastewater treatment facilities
for sustainable financial management. A pricing standard method regarding reclaimed water
should be defined and compared to that of conventional subsidized water treatment plants.

Market for reclaimed water Legislative provisions do not enforce the reuse of wastewater in regular situations. Hence, to
expand the reclaimed water market, legal measures should be taken alongside environmental
tax measures. Water users’ confidence also needs to be built by stringent effluent quality
standards.
Social acceptance is essential for the expansion of the water reuse market, so social measures
should be developed and promoted.

Proper reuse of treated wastewater In drought situations, the reuse of effluent is widely performed in suburban areas for agriculture
and aquaculture, while there are insufficient legal standards and specific guidelines for each
water activity. Due to health and environmental concerns, more specific and stringent effluent
standards are needed.

Quality control and monitoring of
WWTPs

Effluent quality monitoring in WWTPs, at least once per month, rarely involves a real-time
system, making it difficult to deal with health problems occurring from the reuse of treated
wastewater. More stringent monitoring programs to increase the reliability of WWTPs are
necessary to reduce the risk associated with exposure to pollutants and pathogens from treated
water. Additional parameters such as emerging pollutants and microbial contaminants
according to international standards should form part of water reuse planning.

://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf



Water Science & Technology Vol 00 No 0, 28

Uncorrected Proof

Downloaded fr
by guest
on 30 Novemb
water reuse. Drought may also increase public acceptance of reclaimed water as an alternative water supply (Abu-madi et al.
2008; Dolnicar & Schäfer 2009).

In 2013 the DEQP of Thailand conducted a survey regarding the need to reuse water in 301 participants, covering the com-
munity, agricultural and industrial sectors, reflecting society’s acceptance of water reuse (Department of Environment

Quality Promotion 2013). The results showed that all three sectors were already reusing water, accounting for 17, 13, and
40% of respondents, respectively, for activities not involving close human contact, such as watering plants and washing
floors. The industrial sector had the highest proportion of reuse for production process activities or cooling towers, and
reused water was also found to be used in toilets, firefighting, and wet scrubbers. Such results are likely due to social measures

under in-house water management plans to demonstrate corporate social responsibility, which is highly encouraged in Thai-
land (PTT Global Chemical 2021). The DEQP also found that water reuse demand in each sector was approximately the same
(44–46%), driven mainly by cost savings, water source replacement and reducing water shortages, while the drive for environ-

mental conservation was secondary. In addition, communities’ willingness to pay for treated wastewater was high (78% of
relevant respondents), reflecting this sector’s acceptance of water reuse. The agricultural and industrial sectors accounted
for similar proportions (47–48%). Nevertheless, although many of the participants accepted reclaimed water, no reuse of

water was found in activities in close contact with people, showing minimal acceptance with respect to such activities.
Health and safety, treated wastewater quality in specific activities (such as food production and cultivation, including
salad plants, which are sensitive to salinity and chlorine), sufficiency of treatment technology water pipelines are other

issues for which communities need greater clarity (Department of Environment Quality Promotion 2013; Akpan et al. 2020).
6.2. Lack of framework to manage centralized water reuse systems

Thailand is attentive to wastewater reclamation, as can be seen from the country’s treated wastewater and recycling target
(132 mil.m3/yr by 2037, accounting for 3.4% of water consumption) (Office of the National Water Resources 2019). In

response to this master plan, in 2017 the Wastewater Management Authority developed the Enterprise Plan for 2017–
2021, focused on improving each local government’s efficiency in treating wastewater and reusing at least 50% of its
water consumption volume (Wastewater Management Authority 2017). However, the essential components of a wastewater

recycling system, including with regard to wastewater collection (sewers and pumping stations), water sources, wastewater
treatment facilities, reclaimed water storage and distribution, and water quality monitoring, were not characterized and man-
aged throughout the system, from source water to end users. Furthermore, there is to date no legislation regarding wastewater

management and the quality control of reclaimed water at the local administrative organization level, with the exception of
the Municipal Wastewater Management Plan, which only states that wastewater ‘fit for purpose’ should be reused based on
WWTPs’ existing effluent quality. There is still no tangible quality goal to treat wastewater in order to satisfy the demand of
different sectors, not only for agricultural and environmental flow preservation purposes, but also for reuse as drinking water.

Future community development requires the circular economy principle that wastewater should be regarded as a valuable
resource from which freshwater, energy and nutrients can be extracted (Rodriguez et al. 2020). However, the transformation
of WWTPs from being a costly service to one that is self-sustaining and that adds value to the Thai economy has yet to be

considered. Moreover, wastewater reclamation should be considered as part of a national framework regarding water
resource basin management that can yield more sustainable and resilient systems.
6.3. Water reuse safety

Exposure pathways and human health risks differ based on the type of treated wastewater reuse in question. Numerous
studies have demonstrated the effects of pollutants and pathogens in treated wastewater when not treated with appropriate
advanced technology (Lam et al. 2015; ISO 2018b). Therefore, the safety of water reuse is an important and challenging issue
for the realization of wastewater reclamation in Thailand. When using treated wastewater, it is essential not only to protect

human health and the environment but also prevent the degradation of materials and assets throughout the system. Due to a
lack of national regulatory framework for evaluating water reuse safety at the local administrative organization level, routine
physical and chemical, aesthetic, microbial, and stability parameters to control the quality of reused water (ISO 2018b) have

not been considered part of the monitoring criteria for WWTPs.
A promotion campaign for widespread wastewater reclamation in Thailand is ongoing according to a government plan

(Office of the National Water Resources 2019), but the country has no direct regulation controlling the quality of treated
om http://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf

er 2022



Water Science & Technology Vol 00 No 0, 29

Uncorrected Proof

Downloaded from http
by guest
on 30 November 2022
wastewater for each activity. This has resulted in gaps in monitoring and quality control in community activities and may lead

to long-term health and environmental risks.
Addressing this challenge often implies higher costs in improving WWTPs through advanced technology as well as in

ensuring intensive water quality monitoring to minimize risks (Plumlee et al. 2014). To find a compromise between the

additional costs of wastewater reclamation projects and human health risk, Cost–Benefit Analysis (CBA, including monetiz-
ing the health benefits) is a tool that can be used to support decision makers (Bergion et al. 2020). However, Thailand lacks
data, and research on the health risk management of wastewater reclamation (Thepaksorn et al. 2016) is not yet subject to any
health impact assessment (HIA) requirement by law (Department of Health 2009).

7. CONCLUSION

In this paper the current status and future of wastewater treatment, reclamation opportunities and challenges in Thailand
have been analyzed based on national reports and a wide range of documents. The Thai government, industries, the private
sector and academic institutions are increasingly paying attention to wastewater reclamation from WWTPs as a solution to

the country’s water scarcity problem. However, most wastewater treatment facilities here have not been upgraded or moni-
tored for effectively reuse of water. In 2018, the Thai government initiated a 20-year water resource management plan, which
integrates the risk of climate change in the near future (until 2037). One national action under this plan is to expand the instal-

lation of WWTPs across the country. This presents a good opportunity to build or upgrade treatment facilities with advanced
technology, in order to realize wastewater reclamation as per the needs of a growing population. However, due to a lack of
national guidelines and regulations related to the design and quality control of any wastewater reclamation system for specific

water reuse as well as resource recovery, individual institutions need to implement the necessary frameworks to promote sus-
tainable and effective wastewater investments, and integrate them with this long-term WWTP installation plan. The local
government organizations responsible for operating WWTPs should attend to water reuse safety, including with regard to
health, the environment, and facilities, by evaluating the quality of the water reclaimed, especially in terms of microbiological

constituents and emerging pollutants, to minimize risk. Monitoring criteria, tailored to the wastewater source in question and
fit for specific reuses (such as landscape or agricultural irrigation, street maintenance, toilet flushing, firefighting, and con-
struction), should be appropriately established, and regular monitoring results should be publicly disclosed to increase

public confidence in the technology and the local authorities. In addition, involving the public in local government organiz-
ations’ policies and regulations with regard to wastewater reclamation should be promoted in order to increase social
acceptance.

Some industrial estates in Thailand have integrated wastewater reclamation in their water resource management plans to
cope with both sudden and long-term droughts, as well as the use of smart system technology and water basin management
approaches to increase the management efficiency of various water resources, such as tap water, reservoirs, groundwater, and

wastewater recycling systems. However, water reuse by the government sector’s municipal WWTPs lags behind that of the
industrial sector. Thus, there are also many public-private partnership opportunities to explore and support the development
of wastewater reclamation systems that can supply the reused water from municipal WWTPs for the industrial, tourism and
agricultural sectors faced with water scarcity. In particular, agriculture has obtained many benefits from reusing the effluents

from WWTPs, but clear regulation supporting such reuse to increase production remains lacking.
Financing wastewater treatment and reclamation facilities is a challenge across the developing world, including in Thai-

land. Although Thailand has already started collecting wastewater treatment fees in some provinces, it cannot cover the

operation and maintenance costs involved on its own, not to mention capital investment in wastewater reclamation in the
future. Therefore, investors should seek innovative financial and business models to achieve self-sustainment by adopting cir-
cular economy principles in wastewater management, leveraging not only treated wastewater but possibly also extra revenue

streams such as energy, nutrient, and fertilizer recovery. This will help speed up water reuse in Thailand.

DATA AVAILABILITY STATEMENT

All relevant data are included in the paper or its Supplementary Information.

CONFLICT OF INTEREST

The authors declare there is no conflict.
://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf



Water Science & Technology Vol 00 No 0, 30

Uncorrected Proof

Downloaded fr
by guest
on 30 Novemb
REFERENCES

Abu-madi, M., Mimi, Z. & Abu-rmeileh, N. 2008 Public perceptions and knowledge towards wastewater reuse in agriculture in Deir Debwan.
Water, 2–3.

Akpan, V. E., Omole, D. O. & Bassey, D. E. 2020 Assessing the public perceptions of treated wastewater reuse: opportunities and implications
for urban communities in developing countries. Heliyon 6 (10), e05246. https://doi.org/10.1016/j.heliyon.2020.e05246.

Angelakis, A. N., Asano, T., Bahri, A., Jimenez, B. E. & Tchobanoglous, G. 2018 Water reuse: from ancient to modern times and the future.
Frontiers in Environmental Science 6.

Australian guidelines for water recycling: managing health and environmental risks (Phase 1). 2006. Canberra, Australia.
Australian Water Recycling Centre of Excellence Recycled water for drinking: A new source of pure water for San Diego, California.

Available from: https://legacy.water360.com.au/wp-content/uploads/2015/07/J003887-San-Diego-fact-sheet_2.pdf (accessed 1 October
2021).

Bandala, E. R., Liu, A., Wijesiri, B., Zeidman, A. B. & Goonetilleke, A. 2021 Emerging materials and technologies for landfill leachate
treatment: a critical review. Environmental Pollution 291, 118133.

Barbosa, M. O., Moreira, N. F. F., Ribeiro, A. R., Pereira, M. F. R. & Silva, A. M. T. 2016 Occurrence and removal of organic micropollutants:
an overview of the watch list of EU decision 2015/495. Water Research 94, 257–279. http://dx.doi.org/10.1016/j.watres.2016.02.047.

Bergion, V., Lindhe, A., Sokolova, E. & Rosén, L. 2020 Economic valuation for cost–benefit analysis of health risk reduction in drinking
water systems. Exposure and Health 12 (1), 99–110. https://doi.org/10.1007/s12403-018-00291-8.

Central Intelligence Agency 2017 GDP Composition by Sector of Origin. Available from: https://www.cia.gov/the-world-factbook/field/gdp-
composition-by-sector-of-origin/ (accessed 1 August 2021).

Chairungsri, W., Subkomkaew, A., Kijjanapanich, P. & Chimupala, Y. 2022 Direct dye wastewater photocatalysis using immobilized titanium
dioxide on fixed substrate. Chemosphere 286.

Chaiwichian, S. & Lunphut, S. 2021 Development of activated carbon from parawood using as adsorption sheets of organic dye in the
wastewater. Materials Today: Proceedings. https://doi.org/10.1016/j.matpr.2021.03.383.

Chaiwong, C., Koottatep, T. & Polprasert, C. 2021 Development of kinetic models for organic and nutrient removal in biofilm
photobioreactor for treatment of domestic wastewater. Environmental Technology and Innovation 23, 101547. https://doi.org/10.1016/
j.eti.2021.101547.

Changduang, A., Limpiyakorn, T., Punyapalakul, P. & Thayanukul, P. 2021 Development of reactive iron-coated natural filter media for
treating antibiotic residual in swine wastewater: mechanisms, intermediates and toxicity. Journal of Environmental Management 298,
113435. https://doi.org/10.1016/j.jenvman.2021.113435.

Chankhanittha, T., Somaudon, V., Photiwat, T., Youngme, S., Hemavibool, K. & Nanan, S. 2021 Enhanced photocatalytic performance of
ZnO/Bi2WO6 heterojunctions toward photodegradation of fluoroquinolone-based antibiotics in wastewater. Journal of Physics and
Chemistry of Solids 153, 109995. https://doi.org/10.1016/j.jpcs.2021.109995.

Chitapornpan, S., Chiemchaisri, C., Chiemchaisri, W., Honda, R. & Yamamoto, K. 2013 Organic carbon recovery and photosynthetic
bacteria population in an anaerobicmembrane photo-bioreactor treating food processing wastewater.Bioresource Technology 141, 65–74.

Choksuchart Sridang, P., Kaiman, J., Pottier, A. & Wisniewski, C. 2006 Benefits of MBR in seafood wastewater treatment and water reuse:
study case in southern part of Thailand. Desalination 200 (1–3), 712–714.

Daudzai, Z., Dolphen, R. & Thiravetyan, P. 2021 Porous floating Meretrix lusoria shell composite pellets immobilized with nitrate-reducing
bacteria for treatment of phosphate and nitrate simultaneously from domestic wastewater. Chemical Engineering Journal, 131463.
Available from: https://www.sciencedirect.com/science/article/pii/S1385894721030448.

Department of Alternative Energy Development and Efficiency 2014 Final Report of Project to Study and Improve Waste Energy Potential
Data.

Department of Environment Quality Promotion 2013 Guidelines Preparation for Water Recycling in Thailand. (in Thai). Available from:
https://eservice.deqp.go.th/storage/Media/C202010153536.pdf.

Department of Groundwater Resources 2019 Guideline for Groundwater Recharge.
Department of Health, M. of P. H. 2009 Health Impact Assessment Guidelines at the Project Level. Available from: http://203.157.64.3/

multim/media/24069.pdf.
Department of Industrial Works 2021 Guidelines for Efficient Reuse of Water in Drought Situations.
Department of Local Administration 2020 Local Government Organization Information. Available from: http://www.dla.go.th/work/abt/

index.jsp (accessed 1 October 2021).
Designated Areas for Sustainable Tourism Administration (Public Organization) 2018 Sustainable Tourism Management Standard.
Disaster Mitigation Center 2021 Statistic of Thailand’s Drought Situation. Thailand. Available from: http://social.nesdc.go.th/SocialStat/

StatDefault_Final.aspx.
Dolnicar, S. & Schäfer, A. I. 2009 Desalinated versus recycled water: public perceptions and profiles of the accepters. Journal of

Environmental Management 90 (2), 888–900.
Drainage and Sewerage Department BMA Responsibility. Available from: https://dds.bangkok.go.th/ (accessed 1 August 2021).
Eaktasang, N., Suma, Y. & Mahiphot, J. 2021 Contamination of antibiotics in effluent from municipal wastewater treatment plant. Burapha

Science Journal 26, 1490–1501. Available from: https://science.buu.ac.th/ojs246/index.php/sci/article/view/3600.
om http://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf

er 2022

http://dx.doi.org/10.1016/j.heliyon.2020.e05246
http://dx.doi.org/10.1016/j.heliyon.2020.e05246
http://dx.doi.org/10.3389/fenvs.2018.00026
https://legacy.water360.com.au/wp-content/uploads/2015/07/J003887-San-Diego-fact-sheet_2.pdf
http://dx.doi.org/10.1016/j.envpol.2021.118133
http://dx.doi.org/10.1016/j.envpol.2021.118133
http://dx.doi.org/10.1016/j.watres.2016.02.047
http://dx.doi.org/10.1016/j.watres.2016.02.047
http://dx.doi.org/10.1007/s12403-018-00291-8
http://dx.doi.org/10.1007/s12403-018-00291-8
https://www.cia.gov/the-world-factbook/field/gdp-composition-by-sector-of-origin/
https://www.cia.gov/the-world-factbook/field/gdp-composition-by-sector-of-origin/
http://dx.doi.org/10.1016/j.chemosphere.2021.131762
http://dx.doi.org/10.1016/j.chemosphere.2021.131762
http://dx.doi.org/10.1016/j.matpr.2021.03.383
http://dx.doi.org/10.1016/j.matpr.2021.03.383
http://dx.doi.org/10.1016/j.eti.2021.101547
http://dx.doi.org/10.1016/j.eti.2021.101547
http://dx.doi.org/10.1016/j.jenvman.2021.113435
http://dx.doi.org/10.1016/j.jenvman.2021.113435
http://dx.doi.org/10.1016/j.jpcs.2021.109995
http://dx.doi.org/10.1016/j.jpcs.2021.109995
http://dx.doi.org/10.1016/j.biortech.2013.02.048
http://dx.doi.org/10.1016/j.biortech.2013.02.048
http://dx.doi.org/10.1016/j.desal.2006.03.509
http://dx.doi.org/10.1016/j.desal.2006.03.509
https://www.sciencedirect.com/science/article/pii/S1385894721030448
https://eservice.deqp.go.th/storage/Media/C202010153536.pdf
http://203.157.64.3/multim/media/24069.pdf
http://203.157.64.3/multim/media/24069.pdf
http://www.dla.go.th/work/abt/index.jsp
http://www.dla.go.th/work/abt/index.jsp
http://social.nesdc.go.th/SocialStat/StatDefault_Final.aspx
http://social.nesdc.go.th/SocialStat/StatDefault_Final.aspx
http://dx.doi.org/10.1016/j.jenvman.2008.02.003
https://dds.bangkok.go.th/
https://science.buu.ac.th/ojs246/index.php/sci/article/view/3600


Water Science & Technology Vol 00 No 0, 31

Uncorrected Proof

Downloaded from http
by guest
on 30 November 2022
Ebele, A. J., Abou-Elwafa Abdallah, M. & Harrad, S. 2017 Pharmaceuticals and personal care products (PPCPs) in the freshwater aquatic
environment. Emerging Contaminants 3 (1), 1–16.

Eksangsri, T. & Jaiwang, T. 2014 Feasibility study on reuse of washed water in electronic industry: case study for flexible printed circuit board
manufacturing in Thailand. Procedia Environmental Sciences 20, 206–214.

Garcia-Cuerva, L., Berglund, E. Z. & Binder, A. R. 2016 Public perceptions of water shortages, conservation behaviors, and support for water
reuse in the U.S. Resources, Conservation and Recycling 113, 106–115. http://dx.doi.org/10.1016/j.resconrec.2016.06.006.

GERMANWATCH 2018 Global Climate Risk Index 2018.
Global Climate Action and Marrakech Partnership 2020 Climate Action Pathway: Water. Available from: https://www.carbonbrief.org/

world-population-facing-water-stress-could-double-by-2050-as-climate-warms.
Guerra-Rodríguez, S., Oulego, P., Rodríguez, E., Singh, D. N. & Rodríguez-Chueca, J. (2020) Towards the implementation of circular

economy in the wastewater sector: challenges and opportunities. Water (Switzerland) 12(5).
Hernández-Sancho, F., Lamizana-Diallo, B., Mateo-Sagasta, M. & Qadir, M. 2015 Economic Valuation of Wastewater: The Cost of Action

and the Cost of No Action. Available from: https://www.unep.org/resources/report/economic-valuation-wastewater-cost-action-and-
cost-no-action.

House, A., Listons, T. & Road, L. 2016 Water Reuse FR/R0024., 44(September).
Industrial Estate Authority of Thailand 2011 Criteria for Draining Wastewater into Central Wastewater Treatment Systems in Industrial

Estates.
IndustrialEstateAuthorityofThailand2017aStandards forDrainage into theCentralWastewater Treatment Systemof IndustrialEstates. Thailand.
Industrial Estate Authority of Thailand 2017b Effluent Control Standard into Central WWTP for Factory. Thailand.
Industrial Estate Authority of Thailand Industrial estate list. Available from: https://old.ieat.go.th/ieat-industry-port-factory/industrial-list

(accessed 1 October 2021).
ISO 2015 ISO 16075-1:2015 Guidelines for Treated Wastewater use for Irrigation Projects – Part 1: The Basis of A Reuse Project for Irrigation.
ISO 2018a ISO 20760-1:2018 Water Reuse in Urban Areas – Guidelines for Centralized Water Reuse System – Part 1: Design Principle of A

Centralized Water Reuse System.
ISO 2018b ISO 20761:2018 Water Reuse in Urban Areas – Guidelines for Water Reuse Safety Evaluation – Assessment Parameters and

Methods.
ISO 2021 ISO 20468-5 Guidelines for Performance Evaluation of Treatment Technologies for Water Reuse Systems Part 5: Membrane

Filtration.
Itthisuponrat, S. & Teepakpun, S. 2021 Principles of Water Recycling for Agriculture. Technology Chaoban. Available from: https://www.

technologychaoban.com/agricultural-technology/article_191444.
Janbuntha, A. & Janpuengpon, J. 2018 Focus and Quick: Urbanization and Thai Policy Implications. Bank of Thailand.
Jenjaiwit, S., Supanchaiyamat, N., Hunt, A. J., Ngernyen, Y., Ratpukdi, T. & Siripattanakul-Ratpukdi, S. 2021 Removal of triclocarban from

treated wastewater using cell-immobilized biochar as a sustainable water treatment technology. Journal of Cleaner Production, 128919.
Available from: https://www.sciencedirect.com/science/article/pii/S0959652621031139.

Jiamprasertboon, A., Phonsuksawang, P., Sunkhunthod, C., Sertwatsana, S., Wet-osot, S., Kamkaew, A. & Siritanon, T. 2021 {001} facet
exposed Na0.5bi2.5nb2o9 nanosheet: an effective visible light responsive photocatalyst for wastewater treatment. Materials Research
Bulletin 144, 111501. https://doi.org/10.1016/j.materresbull.2021.111501.

JICA; TEC and NK company 2011 Preliminary Survey of Wastewater Treatment Project of Bangkok, Thailand.
Jones, E. R., van Vliet, M. T. H., Qadir, M. & Bierkens, M. F. P. 2021 Country-level and gridded estimates of wastewater production, collection,

treatment and reuse. Earth System Science Data 13 (2), 237–254. Available from: https://essd.copernicus.org/articles/13/237/2021/.
Juksu, K., Zhao, J. L., Liu, Y. S., Yao, L., Sarin, C., Sreesai, S., Klomjek, P., Jiang, Y. X. & Ying, G. G. 2019 Occurrence, fate and risk

assessment of biocides in wastewater treatment plants and aquatic environments in Thailand. Science of the Total Environment 690,
1110–1119. https://doi.org/10.1016/j.scitotenv.2019.07.097.

Juksu, K., Liu, Y. S., Zhao, J. L., Yao, L., Sarin, C., Sreesai, S., Klomjek, P., Traitangwong, A. & Ying, G. G. 2020 Emerging contaminants in
aquatic environments and coastal waters affected by urban wastewater discharge in Thailand: an ecological risk perspective.
Ecotoxicology and Environmental Safety 204, 110952. https://doi.org/10.1016/j.ecoenv.2020.110952.

Kanchanapiya, P. & Tantisattayakul, T. 2022 Analysis of the additional cost of addressing per- and polyfluoroalkyl substance contamination
from landfill leachate by reverse osmosis membranes in Thailand. Journal of Water Process Engineering 45, 102520.

Kanyatrakul, A., Prakhongsak, A., Honda, R., Phanwilai, S., Treesubsuntorn, C. & Boonnorat, J. 2020 Effect of leachate effluent from
activated sludge and membrane bioreactor systems with acclimatized sludge on plant seed germination. Science of the Total
Environment 724, 1–8.

Karon Subdistrict Municipality 2021 Wastewater Treatment Project for Consumption. Available from: https://www.karoncity.go.th/frontpage
(accessed 1 October 2021).

Kellis, M., Kalavrouziotis, I. K. & Gikas, P. 2013 Review of wastewater reuse in the Mediterranean countries, focusing on regulations and
policies for municipal and industrial applications. Global Nest Journal 15 (3), 333–350.

Khan, S. 2013 Drinking Water Through Recycling: The Benefits and Costs of Supplying Direct to the Distribution System. Australia.
Koontanakulvong, S. & Chaowiwat, W. 2010 Corrected MRI GCMData for Thailand: Technical Report. Chulalongkorn University. Faculty of

Engineering. Water Resources System Research Unit. Available from: https://opac.wu.ac.th/catalog/BibItem.aspx?BibID¼b00112665.
://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf

http://dx.doi.org/10.1016/j.emcon.2016.12.004
http://dx.doi.org/10.1016/j.emcon.2016.12.004
http://dx.doi.org/10.1016/j.proenv.2014.03.027
http://dx.doi.org/10.1016/j.proenv.2014.03.027
http://dx.doi.org/10.1016/j.resconrec.2016.06.006
http://dx.doi.org/10.1016/j.resconrec.2016.06.006
https://www.carbonbrief.org/world-population-facing-water-stress-could-double-by-2050-as-climate-warms
https://www.carbonbrief.org/world-population-facing-water-stress-could-double-by-2050-as-climate-warms
https://www.unep.org/resources/report/economic-valuation-wastewater-cost-action-and-cost-no-action
https://www.unep.org/resources/report/economic-valuation-wastewater-cost-action-and-cost-no-action
https://old.ieat.go.th/ieat-industry-port-factory/industrial-list
https://www.technologychaoban.com/agricultural-technology/article_191444
https://www.technologychaoban.com/agricultural-technology/article_191444
http://dx.doi.org/10.1016/j.jclepro.2021.128919
http://dx.doi.org/10.1016/j.jclepro.2021.128919
https://www.sciencedirect.com/science/article/pii/S0959652621031139
http://dx.doi.org/10.1016/j.materresbull.2021.111501
http://dx.doi.org/10.1016/j.materresbull.2021.111501
http://dx.doi.org/10.5194/essd-13-237-2021
http://dx.doi.org/10.5194/essd-13-237-2021
https://essd.copernicus.org/articles/13/237/2021/
http://dx.doi.org/10.1016/j.scitotenv.2019.07.097
http://dx.doi.org/10.1016/j.scitotenv.2019.07.097
http://dx.doi.org/10.1016/j.ecoenv.2020.110952
http://dx.doi.org/10.1016/j.ecoenv.2020.110952
http://dx.doi.org/10.1016/j.jwpe.2021.102520
http://dx.doi.org/10.1016/j.jwpe.2021.102520
http://dx.doi.org/10.1016/j.scitotenv.2020.138275
http://dx.doi.org/10.1016/j.scitotenv.2020.138275
https://www.karoncity.go.th/frontpage
http://dx.doi.org/10.30955/gnj.000936
http://dx.doi.org/10.30955/gnj.000936
https://opac.wu.ac.th/catalog/BibItem.aspx?BibID&equals;b00112665
https://opac.wu.ac.th/catalog/BibItem.aspx?BibID&equals;b00112665


Water Science & Technology Vol 00 No 0, 32

Uncorrected Proof

Downloaded fr
by guest
on 30 Novemb
Krungsri Bank 2019 Business/Industry Outlook 2019-2021: Hotel Business. Available from: https://www.krungsri.com/th/research/
industry/industry-outlook/Services/Hotels/IO/io-hotel-21 (accessed 29 September 2021).

Kunacheva, C., Tanaka, S., Fujii, S., Boontanon, S. K., Musirat, C., Wongwattana, T. & Shivakoti, B. R. 2011 Mass flows of perfluorinated
compounds (PFCs) in central wastewater treatment plants of industrial zones in Thailand. Chemosphere 83 (6), 737–744.

Lam, S., Nguyen-Viet, H., Tuyet-Hanh, T. T., Nguyen-Mai, H. & Harper, S. 2015 Evidence for public health risks of wastewater and excreta
management practices in Southeast Asia: a scoping review. International Journal of Environmental Research and Public Health 12 (10),
12863–12885. Available from: https://pubmed.ncbi.nlm.nih.gov/26501297.

Lawan, J., Wichai, S., Chuaypen, C., Nuiyen, A. & Phenrat, T. 2022 Constructed sediment microbial fuel cell for treatment of fat, oil, grease
(FOG) trap effluent: role of anode and cathode chamber amendment, electrode selection, and scalability. Chemosphere 286 (P1),
131619. https://doi.org/10.1016/j.chemosphere.2021.131619.

Leong, S. T., Muttamara, S. & Laortanakul, P. 2003 Reutilization of wastewater in a rubber-based processing factory: a case study in Southern
Thailand. Resources, Conservation and Recycling 37 (2), 159–172.

Manoharan, R. K., Ishaque, F. & Ahn, Y. H. 2022 Fate of antibiotic resistant genes in wastewater environments and treatment strategies – A
review. Chemosphere 298, 134671. https://doi.org/10.1016/j.chemosphere.2022.134671.

Manorom, K. 2020 Thailand’s Water Shortage and Inequality Crisis. Available from: https://www.eastasiaforum.org/2020/03/20/thailands-
water-shortage-and-inequality-crisis/.

Maryam, B. & Büyükgüngör, H. 2019 Wastewater reclamation and reuse trends in Turkey: opportunities and challenges. Journal of Water
Process Engineering 30, 100501. https://doi.org/10.1016/j.jwpe.2017.10.001.

Massoud, M. A., Kazarian, A., Alameddine, I. & Al-Hindi, M. 2018 Factors influencing the reuse of reclaimed water as a management option
to augment water supplies. Environmental Monitoring and Assessment 190 (9).

Ministry of Industry 2017 Factory Effluent Quality Control Standards (Government Gazette Volume 134, Part 153 Ngau). Thailand.
Ministry of Natural Resources and Environment 1994 Standards for Controlling Effluent from Certain Types and Sizes of Buildings. Thailand.
Ministry ofNaturalResources andEnvironment 2010Standards for ControllingEffluent fromMunicipalWastewater TreatmentPlant. Thailand.
Ministry of Natural Resources and Environment 2016 Standards for Controlling Effluent from Factory, Industrial Estate and Industrial Zone.

Thailand.
Ministry of Natural Resources and Environment 2021 Standards for Controlling Effluent from Real Estate. Thailand.
Miyan, M. A. 2015 Droughts in Asian least developed countries: vulnerability and sustainability. Weather and Climate Extremes 7, 8–23.
Mukherjee, S., Mishra, A. & Trenberth, K. E. 2018 Climate change and drought: a perspective on drought indices. Current Climate Change

Reports 4 (2), 145–163.
National EnvironmentBoard 1994WaterQuality Standards in SurfaceWater Sources (GovernmentGazette Volume 111, Part 16Ngau). Thailand.
National Statistical Office of Thailand 2019 Statistical Production Standards (Geographic Areas). Thailand.
Nguyen, T. M. H., Suwan, P., Koottatep, T. & Beck, S. E. 2019 Application of a novel, continuous-feeding ultraviolet light emitting diode

(UV-LED) system to disinfect domestic wastewater for discharge or agricultural reuse. Water Research 153, 53–62. https://doi.org/
10.1016/j.watres.2019.01.006.

Office of Agricultural Economics 2019 Land use. Available from: https://www.oae.go.th/view/1/การใช ที่ดิน/TH-TH (accessed 1 August 2021).
Office of Natural Resources and Environmental Policy and Planning 2017 Environmental Quality Management Plan. Thailand.
Office of Natural Resources and Environmental Policy and Planning 2018 Thailand’s National Adaptation Plan. Thailand.
Office of Natural Resources and Environmental Policy and Planning 2021 EIA Project Database. Available from: https://eia.onep.go.th/

monitor.php?action¼y (accessed 1 August 2021).
Office of Strategy and Evaluation 2020 Performance Report According to the Bangkok Government Action Plan. Bangkok.
Office of Strategy and Evaluation 2021 Bangkok Metropolitan Administration Action Plan: Year 2022. Bangkok. Available from: http://

www.oic.go.th/FILEWEB/CABINFOCENTER9/DRAWER020/GENERAL/DATA0003/00003649.PDF.
Office of the Environment Region 1-16 2016 Report of Assessment of Municipal Wastewater Treatment and Waste Disposal Systems.

Available from: http://waste.onep.go.th/index.php.
Office of the Environment Region 15 2021 Report of Monitoring and Evaluation of the Municipal Wastewater Treatment System and the

Municipal Solid Waste Disposal System. Thailand.
Office of the National Water Resources 2019 20-Year Water Resources Management Master Plan (2018-2037). Thailand.
Ophithakorn, T., Suksaroj, C. & Suksaroj, T. T. 2013 Simulation modelling of dissolved organic matter removal in a free water surface

constructed wetland. Ecological Modelling 258, 82–90. http://dx.doi.org/10.1016/j.ecolmodel.2013.03.007.
Oteng-Peprah, M., Acheampong, M. A. & deVries, N. K. 2018 Greywater characteristics, treatment systems, reuse strategies and user

perception – a review. Water, Air, and Soil Pollution 229 (8).
Panthong, S. 2017 An Efficiency Management Model of Environmentally Friendly Dyeing Industry in Thailand.
Parliamentary Budget Office 2016 Academic Report: Public Private Partnership: PPP. Thailand. Available from: https://www.parliament.go.

th/ewtadmin/ewt/parbudget/ewt_dl_link.php?nid¼248.
Parliamentary Budget Office 2020 Annual Budget Expenditure Analysis Report (Local Government Organization). Thailand.
Phetrak, A., Westerhoff, P. & Garcia-Segura, S. 2020 Low energy electrochemical oxidation efficiently oxidizes a common textile dye used in

Thailand. Journal of Electroanalytical Chemistry 871, 114301. https://doi.org/10.1016/j.jelechem.2020.114301.
om http://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf

er 2022

https://www.krungsri.com/th/research/industry/industry-outlook/Services/Hotels/IO/io-hotel-21
https://www.krungsri.com/th/research/industry/industry-outlook/Services/Hotels/IO/io-hotel-21
http://dx.doi.org/10.1016/j.chemosphere.2011.02.059
http://dx.doi.org/10.1016/j.chemosphere.2011.02.059
http://dx.doi.org/10.3390/ijerph121012863
http://dx.doi.org/10.3390/ijerph121012863
https://pubmed.ncbi.nlm.nih.gov/26501297
http://dx.doi.org/10.1016/j.chemosphere.2021.131619
http://dx.doi.org/10.1016/j.chemosphere.2021.131619
http://dx.doi.org/10.1016/S0921-3449(02)00073-3
http://dx.doi.org/10.1016/S0921-3449(02)00073-3
http://dx.doi.org/10.1016/j.chemosphere.2022.134671
http://dx.doi.org/10.1016/j.chemosphere.2022.134671
https://www.eastasiaforum.org/2020/03/20/thailands-water-shortage-and-inequality-crisis/
https://www.eastasiaforum.org/2020/03/20/thailands-water-shortage-and-inequality-crisis/
http://dx.doi.org/10.1016/j.jwpe.2017.10.001
http://dx.doi.org/10.1007/s10661-018-6905-y
http://dx.doi.org/10.1007/s10661-018-6905-y
http://dx.doi.org/10.1016/j.wace.2014.06.003
http://dx.doi.org/10.1007/s40641-018-0098-x
http://dx.doi.org/10.1016/j.watres.2019.01.006
http://dx.doi.org/10.1016/j.watres.2019.01.006
https://www.oae.go.th/view/1/&#x0E01;&#x0E32;&#x0E23;&#x0E43;&#x0E0A;&#x0E49;&#x0E17;&#x0E35;&#x0E48;&#x0E14;&#x0E34;&#x0E19;/TH-TH
https://eia.onep.go.th/monitor.php?action&equals;y
https://eia.onep.go.th/monitor.php?action&equals;y
https://eia.onep.go.th/monitor.php?action&equals;y
http://www.oic.go.th/FILEWEB/CABINFOCENTER9/DRAWER020/GENERAL/DATA0003/00003649.PDF
http://www.oic.go.th/FILEWEB/CABINFOCENTER9/DRAWER020/GENERAL/DATA0003/00003649.PDF
http://waste.onep.go.th/index.php
http://dx.doi.org/10.1016/j.ecolmodel.2013.03.007
http://dx.doi.org/10.1016/j.ecolmodel.2013.03.007
http://dx.doi.org/10.1007/s11270-018-3909-8
http://dx.doi.org/10.1007/s11270-018-3909-8
https://www.parliament.go.th/ewtadmin/ewt/parbudget/ewt_dl_link.php?nid&equals;248
https://www.parliament.go.th/ewtadmin/ewt/parbudget/ewt_dl_link.php?nid&equals;248
https://www.parliament.go.th/ewtadmin/ewt/parbudget/ewt_dl_link.php?nid&equals;248
http://dx.doi.org/10.1016/j.jelechem.2020.114301
http://dx.doi.org/10.1016/j.jelechem.2020.114301


Water Science & Technology Vol 00 No 0, 33

Uncorrected Proof

Downloaded from http
by guest
on 30 November 2022
Pijarn, N., Intaraprasert, J., Ophap, S., Uma, T., Deekarnkol, S. & Bowornkietkaew, W. 2021 Microstructural characterization of white
charcoal for rapid reduction of chemical oxygen demand and automatically adjust pH to neutral in wastewater treatment. Journal of
Materials Research and Technology 13, 336–345. https://doi.org/10.1016/j.jmrt.2021.04.082.

Plumlee, M. H., Stanford, B. D., Debroux, J. F., Hopkins, D. C. & Snyder, S. A. 2014 Costs of advanced treatment in water reclamation.
Ozone: Science and Engineering 36 (5), 485–495.

Pollution Control Department 2016 Public Sector Wastewater Management Manual. Thailand.
Pollution Control Department 2017a Municipal Wastewater Treatment System Manual. Bureau of Water Quality Management, Thailand.
Pollution Control Department 2017b Thailand State of Pollution Report 2017. Wongsawang publishing and printing co., Ltd, Thailand.
Pollution Control Department 2020 Guideline for fee of Wastewater Treatment Services. Thailand.
Pollution Control Department 2021 Thailand State of Pollution Report 2020. Style Creative House Co., Ltd, Thailand.
Poojamnong, K., Tungsudjawong, K., Khongnakorn, W. & Jutaporn, P. 2020 Characterization of reversible and irreversible foulants in

membrane bioreactor (MBR) for eucalyptus pulp and paper mill wastewater treatment using fluorescence regional integration. Journal of
Environmental Chemical Engineering 8 (5), 104231. https://doi.org/10.1016/j.jece.2020.104231.

Pranudta, A., Chanthapon, N., Kidkhunthod, P., El-Moselhy, M. M., Nguyen, T. T. & Padungthon, S. 2021 Selective removal of Pb from lead-
acid battery wastewater using hybrid gel cation exchanger loaded with hydrated iron oxide nanoparticles: fabrication, characterization,
and pilot-scale validation. Journal of Environmental Chemical Engineering 9 (5), 106282. https://doi.org/10.1016/j.jece.2021.106282.

Pratarn, W., Pornsiri, T., Thanit, S., Tawatchai, C. & Wiwut, T. 2011 Adsorption and ozonation kinetic model for phenolic wastewater
treatment. Chinese Journal of Chemical Engineering 19 (1), 76–82.

Prateep Na Talang, R., Sirivithayapakorn, S. & Polruang, S. 2020 Environmental impacts and cost-effectiveness of Thailand’s centralized
municipal wastewater treatment plants with different nutrient removal processes. Journal of Cleaner Production 256, 120433. https://
doi.org/10.1016/j.jclepro.2020.120433.

Pratinthong, N., Sangchan, S., Chimupala, Y. & Kijjanapanich, P. 2021 Sulfate removal from lignite coal mine drainage in Thailand using
ettringite precipitation. Chemosphere 285, 131357. https://doi.org/10.1016/j.chemosphere.2021.131357.

PTT Global Chemical 2021 Water Management Within the Organization. Available from: https://sustainability.pttgcgroup.com/th/
environment/sustainable-water/internal-water-management.

Quantity Surveying Consultants Ltd (QSC Ltd.) 2019 Thailand Construction News. Available from: https://thailand-construction.com/
thailands-wog-itr-water-solution-company-acquired-by-wiik-water-company-limited/.

Rodriguez, D. J., Serrano, H. A., Delgado, A., Nolasco, D. & Saltiel, G. 2020 FromWaste to Resource Recovery: Shifting Paradigms for Smarter
Wastewater Interventions in Latin America and the Caribbean. The World Bank.

Rodriguez-Garcia, G., Molinos-Senante, M., Hospido, A., Hernández-Sancho, F., Moreira, M. T. & Feijoo, G. 2011 Environmental and
economic profile of six typologies of wastewater treatment plants. Water Research 45 (18), 5997–6010. Available from: https://www.
sciencedirect.com/science/article/pii/S0043135411005057.

Roig, B. & D’Aco, V. 2016 ‘Distribution of pharmaceutical residues in the environment’ in pharmaceuticals in the environment. The Royal
Society of Chemistry, 34–69. http://dx.doi.org/10.1039/9781782622345-00034.

Roy, A., Das, B. K. & Bhattacharya, J. 2011 Development and validation of a spectrophotometric method to measure sulfate concentrations in
mine water without interference. Mine Water and the Environment 30 (3), 169–174.

Royal Irrigation Department 2011 Royal Irrigation Department Order No. 73/2554: Criteria for Preventing and Correcting Poor Quality
Drainage Into Irrigation Waterways. Thailand.

Samsami, S., Mohamadi, M., Sarrafzadeh, M. H., Rene, E. R. & Firoozbahr, M. 2020 Recent advances in the treatment of dye-containing
wastewater from textile industries: overview and perspectives. Process Safety and Environmental Protection 143, 138–163.

Sanguanpak, S., Wannagon, A., Saengam, C., Chiemchaisri, W. & Chiemchaisri, C. 2021 Porous metakaolin-based geopolymer granules for
removal of ammonium in aqueous solution and anaerobically pretreated piggery wastewater. Journal of Cleaner Production 297, 126643.
https://doi.org/10.1016/j.jclepro.2021.126643.

Sansenya, T., Masri, N., Chankhanittha, T., Senasu, T., Piriyanon, J., Mukdasai, S. & Nanan, S. 2022 Hydrothermal synthesis of ZnO
photocatalyst for detoxification of anionic azo dyes and antibiotic. Journal of Physics and Chemistry of Solids 160, 110353.

Saratale, R. G., Saratale, G. D., Chang, J. S. & Govindwar, S. P. 2011 Bacterial decolorization and degradation of azo dyes: a review. Journal
of the Taiwan Institute of Chemical Engineers 42 (1), 138–157.

Satayavibul, A. & Ratanatamskul, C. 2021 A novel integrated single-stage anaerobic co-digestion and oxidation ditch-membrane bioreactor
system for food waste management and building wastewater recycling. Journal of Environmental Management 279, 111624. https://doi.
org/10.1016/j.jenvman.2020.111624.

Sato, T., Qadir, M., Yamamoto, S., Endo, T. & Zahoor, A. 2013 Global, regional, and country level need for data on wastewater generation,
treatment, and use. Agricultural Water Management 130, 1–13. Available from: https://www.sciencedirect.com/science/article/pii/
S0378377413002163.

Sawatyothin, W., Topanya, C., Inthisuponrat, S. & Nayeang, C. 2016 Pharmaceuticals and Personal Care Products Contamination in Bang Pa
Kong River. (in Thai). Bangkok. Available from: https://dric.nrct.go.th/index.php?/Search/SearchDetail/292560.

Schultz, M. M., Higgins, C. P., Huset, C. A., Luthy, R. G., Barofsky, D. F. & Field, J. A. 2006 Fluorochemical mass flows in a municipal
wastewater treatment facility. Environmental Science & Technology 40 (23), 7350–7357.

Singh, A. 2021 A review of wastewater irrigation: environmental implications. Resources, Conservation and Recycling 168.
://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf

http://dx.doi.org/10.1016/j.jmrt.2021.04.082
http://dx.doi.org/10.1016/j.jmrt.2021.04.082
http://dx.doi.org/10.1080/01919512.2014.921565
http://dx.doi.org/10.1016/j.jece.2020.104231
http://dx.doi.org/10.1016/j.jece.2020.104231
http://dx.doi.org/10.1016/j.jece.2021.106282
http://dx.doi.org/10.1016/j.jece.2021.106282
http://dx.doi.org/10.1016/j.jece.2021.106282
http://dx.doi.org/10.1016/S1004-9541(09)60180-4
http://dx.doi.org/10.1016/S1004-9541(09)60180-4
http://dx.doi.org/10.1016/j.jclepro.2020.120433
http://dx.doi.org/10.1016/j.jclepro.2020.120433
http://dx.doi.org/10.1016/j.chemosphere.2021.131357
http://dx.doi.org/10.1016/j.chemosphere.2021.131357
https://sustainability.pttgcgroup.com/th/environment/sustainable-water/internal-water-management
https://sustainability.pttgcgroup.com/th/environment/sustainable-water/internal-water-management
https://thailand-construction.com/thailands-wog-itr-water-solution-company-acquired-by-wiik-water-company-limited/
https://thailand-construction.com/thailands-wog-itr-water-solution-company-acquired-by-wiik-water-company-limited/
http://dx.doi.org/10.1016/j.watres.2011.08.053
http://dx.doi.org/10.1016/j.watres.2011.08.053
https://www.sciencedirect.com/science/article/pii/S0043135411005057
https://www.sciencedirect.com/science/article/pii/S0043135411005057
http://dx.doi.org/10.1007/s10230-011-0140-x
http://dx.doi.org/10.1007/s10230-011-0140-x
http://dx.doi.org/10.1016/j.psep.2020.05.034
http://dx.doi.org/10.1016/j.psep.2020.05.034
http://dx.doi.org/10.1016/j.jclepro.2021.126643
http://dx.doi.org/10.1016/j.jclepro.2021.126643
http://dx.doi.org/10.1016/j.jpcs.2021.110353
http://dx.doi.org/10.1016/j.jpcs.2021.110353
http://dx.doi.org/10.1016/j.jtice.2010.06.006
http://dx.doi.org/10.1016/j.jenvman.2020.111624
http://dx.doi.org/10.1016/j.jenvman.2020.111624
http://dx.doi.org/10.1016/j.agwat.2013.08.007
http://dx.doi.org/10.1016/j.agwat.2013.08.007
https://www.sciencedirect.com/science/article/pii/S0378377413002163
https://www.sciencedirect.com/science/article/pii/S0378377413002163
https://dric.nrct.go.th/index.php?/Search/SearchDetail/292560
http://dx.doi.org/10.1021/es061025m
http://dx.doi.org/10.1021/es061025m
http://dx.doi.org/10.1016/j.resconrec.2021.105454


Water Science & Technology Vol 00 No 0, 34

Uncorrected Proof

Downloaded fr
by guest
on 30 Novemb
Sirianuntapiboon, S. 2018 Wastewater treatment in textile industries. (in Thai). Vocational Education Central Region Journal 2 (1), 11–17.
Available from: https://so06.tci-thaijo.org/index.php/IVECJournal/article/view/246479.

Sirirerkratana, K., Kemacheevakul, P. & Chuangchote, S. 2019 Color removal from wastewater by photocatalytic process using titanium
dioxide-coated glass, ceramic tile, and stainless steel sheets. Journal of Cleaner Production 215, 123–130. https://doi.org/10.1016/j.
jclepro.2019.01.037.

Siriweera, W. B. S., Yun-Je, L., Masumi, K. & Visvanathan, C. 2021 Organic matter and total nitrogen removal from wastewater using a pilot-
scale membrane-aerated biofilm reactor. Bioresource Technology Reports 15, 100817. https://doi.org/10.1016/j.biteb.2021.100817.

Srisukphun, T., Chiemchaisri, C., Urase, T. & Yamamoto, K. 2010 Foulant interaction and RO productivity in textile wastewater reclamation
plant. Desalination 250 (2), 845–849.

Strategic and Evaluation Office 2020 Report on the Performance According to the Bangkok Government Action Plan. Thailand.
Takeuchi, H. & Tanaka, H. 2020 Water reuse and recycling in Japan – history, current situation, and future perspectives. Water Cycle 1, 1–12.

https://doi.org/10.1016/j.watcyc.2020.05.001.
Tewari, S., Jindal, R., Kho, Y. L., Eo, S. & Choi, K. 2013 Major pharmaceutical residues in wastewater treatment plants and receiving waters

in Bangkok, Thailand, and associated ecological risks. Chemosphere 91, 697–704.
Thai goverment 2018 Water Resource Act, B.E. 2561. Thailand.
Thai goverment 2019 The Public-Private Partnership Act B.E. 2562 (Government Gazette Volume 136, Part 29 Kor). Thailand.
Thailand Climate Change Adaptation Information Platform. Impacts and Adaptation on Climate Change. Available from: http://t-plat.deqp.

go.th/en/impact_0/impact_4_en/ (accessed 27 September 2021).
The World Bank Group 2021 Climate Change Knowledge Portal. Available from: https://climateknowledgeportal.worldbank.org/country/

thailand/climate-data-historical (accessed 1 October 2021).
Thepaksorn, P., Siriwong, W. & Pongpanich, S. 2016 Integrating human health into environmental impact assessment: review of health

impact assessment in Thailand. Applied Environmental Research 38 (1), 61–73.
Udomkittayachai, N., Xue, W., Xiao, K., Visvanathan, C. & Tabucanon, A. S. 2021 Electroconductive moving bed membrane bioreactor

(EcMB-MBR) for single-step decentralized wastewater treatment: performance, mechanisms, and cost. Water Research 188, 116547.
https://doi.org/10.1016/j.watres.2020.116547.

UN 2015 General Assembly: Transforming our World: the 2030 Agenda for Sustainable Development (A/RES/70/1). United Nations.
UN ESCAP 2017 Forum on Responsible Business Practices for Sustainable Water Management on Resort Islands. Available from: https://

www.unescap.org/events/forum-responsible-business-practices-sustainable-water-management-resort-islands#.
UN ESCAP 2020 The Disaster Riskscape Across South-East Asia. United Nations.
UNESCO 2017 UN World Water Development Report, Wastewater: The Untapped Resource. Paris: Water Assessment Programme (WWAP).

Available from: https://www.unwater.org/publications/world-water-development-report-2017/.
UNFCCC 2014 Technologies for Adaptation in the Water Sector. United Nations.
U.S. EPA 2012 Guidelines for Water Reuse. Washington, DC.
US EPA/USAID 1992 Guidelines for Water Reuse. Washington, DC.
Wang, K., Zhuang, T., Su, Z., Chi, M. & Wang, H. 2021 Antibiotic residues in wastewaters from sewage treatment plants and pharmaceutical

industries: occurrence, removal and environmental impacts. Science of The Total Environment 788, 147811. Available from: https://
www.sciencedirect.com/science/article/pii/S0048969721028825.

Wastewater Management Authority 2017 Enterprise Plan 2017-2021 of Wastewater Management Authority. Thailand.
Wastewater Management Authority 2018Wastewater Management Authority’s Policy. Available from: http://www.wma.or.th/eng/ (accessed

1 August 2021).
Water and Environment Institute for Sustainability 2019 Guidelines for Industrial Water Consumption Assessment for Thailand. Thailand.
Water Resources Policy and Management Committee 2015 Management Strategic Plan for Water Resource Management (Executive

Summary). Thailand.
WHO 1973 Reuse of Effluents: Methods of Wastewater Treatment and Health Safeguards. Geneva.
WHO 2006 Guidelines for the Safe Use of Wastewater, Excreta and Greywater. France.
Wood, J., Laura, O. & Greg, L. 2014 Global Potable Reuse Case Study 3: NEWater, Singapore. Australian Water Recycling Centre of

Excellence, University of New South Wales, Australia. Available from: http://vuir.vu.edu.au/32233/.
World Bank 2018 Wastewater: From Waste to Resource, The Case of Durban, South Africa. Waster Global Practice, pp. 1–6. Available from:

https://www.worldbank.org/en/topic/water/publication/wastewater-initiative.
World Bank 2020 Wastewater: From Waste to Resource, The Case of Nagpur, India. Waster Global Practice, pp. 1–6. Available from: https://

www.worldbank.org/en/topic/water/publication/wastewater-initiative.
Worldmeter 2021 World-population. Available from: https://www.worldometers.info/world-population/thailand-population/ (accessed 23

September 2021).
World Population Review 2021 Population of Cities in Thailand (2021). Available from: https://worldpopulationreview.com/countries/

cities/thailand (accessed 23 September 2021).

First received 8 August 2022; accepted in revised form 6 November 2022. Available online 15 November 2022
om http://iwaponline.com/wst/article-pdf/doi/10.2166/wst.2022.375/1133496/wst2022375.pdf

er 2022

https://so06.tci-thaijo.org/index.php/IVECJournal/article/view/246479
http://dx.doi.org/10.1016/j.jclepro.2019.01.037
http://dx.doi.org/10.1016/j.jclepro.2019.01.037
http://dx.doi.org/10.1016/j.biteb.2021.100817
http://dx.doi.org/10.1016/j.biteb.2021.100817
http://dx.doi.org/10.1016/j.desal.2008.11.054
http://dx.doi.org/10.1016/j.desal.2008.11.054
http://dx.doi.org/10.1016/j.watcyc.2020.05.001
http://dx.doi.org/10.1016/j.chemosphere.2012.12.042
http://dx.doi.org/10.1016/j.chemosphere.2012.12.042
http://t-plat.deqp.go.th/en/impact_0/impact_4_en/
http://t-plat.deqp.go.th/en/impact_0/impact_4_en/
https://climateknowledgeportal.worldbank.org/country/thailand/climate-data-historical
https://climateknowledgeportal.worldbank.org/country/thailand/climate-data-historical
http://dx.doi.org/10.35762/AER.2016.38.1.8
http://dx.doi.org/10.35762/AER.2016.38.1.8
http://dx.doi.org/10.1016/j.watres.2020.116547
http://dx.doi.org/10.1016/j.watres.2020.116547
https://www.unescap.org/events/forum-responsible-business-practices-sustainable-water-management-resort-islands&num;
https://www.unescap.org/events/forum-responsible-business-practices-sustainable-water-management-resort-islands&num;
https://www.unwater.org/publications/world-water-development-report-2017/
http://dx.doi.org/10.1016/j.scitotenv.2021.147811
http://dx.doi.org/10.1016/j.scitotenv.2021.147811
https://www.sciencedirect.com/science/article/pii/S0048969721028825
https://www.sciencedirect.com/science/article/pii/S0048969721028825
http://www.wma.or.th/eng/
http://vuir.vu.edu.au/32233/
https://www.worldbank.org/en/topic/water/publication/wastewater-initiative
https://www.worldbank.org/en/topic/water/publication/wastewater-initiative
https://www.worldbank.org/en/topic/water/publication/wastewater-initiative
https://www.worldometers.info/world-population/thailand-population/
https://worldpopulationreview.com/countries/cities/thailand
https://worldpopulationreview.com/countries/cities/thailand

	Wastewater reclamation trends in Thailand
	INTRODUCTION
	NEEDS OF WASTEWATER RECLAMATION AND REUSE
	THE STATUS OF WASTEWATER RECYCLING IN THAILAND
	CURRENT RESEARCH TRENDS RELATED TO WASTEWATER TREATMENT FOR REUSE IN THAILAND
	WASTEWATER REUSE OPPORTUNITIES
	Wastewater reuse in agriculture
	Urbanization
	Water stress and climate change
	Wastewater reuse market
	Groundwater exploitation
	Tourism
	Environmental protection and restoration

	WASTEWATER REUSE CHALLENGES
	Social acceptance of wastewater reuse
	Lack of framework to manage centralized water reuse systems
	Water reuse safety

	CONCLUSION
	DATA AVAILABILITY STATEMENT
	CONFLICT OF INTEREST
	REFERENCES


